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TEST REPORT FOR FCC CERTIFICATE

Applicant :  Hisense Broadband Multimedia Technologies Co., Ltd
Manufacturer :  Hisense Broadband Multimedia Technologies Co., Ltd
EUT Description : GPON SFU

(A) Model No. : 7259G, 7258G

(B) Brand Name Hisense, iPHOTONIX, Ligent

(C) Test Voltage AC 120V/60Hz

Test Procedure Used:

FCC RULES AND REGULATIONS PART 15 SUBPART C OCTOBER 2012
AND ANSI C63.4-2003

The device described above is tested by Audix Technology (Shanghai) Co., Ltd. to
determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits.

The test results are contained in this test report and Audix Technology (Shanghai) Co.,
Ltd. is assumed full responsibility for the accuracy and completeness of these
measurements. This report also shows that the EUT (M/N: Refer to Sec2.1), which was
tested on Nov 19, 2012 — Jan 18, 2013 is technically compliance with the FCC limits.

This report applies to above tested sample only. This report shall not be reproduced in
part without written approval of Audix Technology (Shanghai) Co., Ltd.

This report must not be used by the client to claim product certification, approval, or
endorsement by NVLAP, NIST, or any agency of the federal government.

The test results for EUT's other function are contained in No. EM-F1010987, a
Declaration of Conformity report.

Date of Test : Nov 19,2012 - Jan 18, 2013 Date of Report : Jan 21, 2013
N\
Producer : r@w wAl \EL
YENNY YU}/ Assistant
Review : T Do Mo

DIO YANG'/ Assistant Manager

PRI For and on behalf of
Audix Technology (Qhanaha;) Co., Ltd.

Signaté)ry : A

---------------------------------------

Authorized Signature EMC SA CHEN/ Deputy Manager

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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1 SUMMARY OF STANDARDS AND RESULTS

1.1

Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced

below:
Description / Test Item Test Standard Results | Meets Limit
EMISSION
FCC RULES AND REGULATIONS PART 15
.. SUBPART C October 2012
Conducted Emission AND ANSI C63.4-2003 Pass 15.207
AND KDB558074
FCC RULES AND REGULATIONS PART 15
Radiated Emission SUBPART C October 2012 Pass 15.209(a)
AND ANSI C63.4:2003 15.205(a)(c)
AND KDB558074
FCC RULES AND REGULATIONS PART 15
6 dB Bandwidth SUBPART C October 2012
Measurement AND ANSI C63.4:2003 Pass | 15.247(2)(2)
AND KDB558074
FCC RULES AND REGULATIONS PART 15
Maximum Peak Output SUBPART C October 2012
Power Measurement AND ANSI C63.4:2003 Pass | 15.247(b)(3)
AND KDB558074
FCC RULES AND REGULATIONS PART 15
Emission Limitations SUBPART C October 2012 P 15.247(d)
Measurement AND ANSI C63.4:2003 ass '
AND KDB558074
FCC RULES AND REGULATIONS PART 15
Band Edge SUBPART C October 2012
Measurement AND ANSI C63.4:2003 Pass | 15.247(d)
AND KDB558074
FCC RULES AND REGULATIONS PART 15
Power Spectral Density SUBPART C October 2012
Measurement AND ANSI C63.4:2003 Pass 15.247()
AND KDB558074

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F12198F12198
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2 GENERAL INFORMATION

2.1

Description of Equipment Under Test

Description
Type of EUT
Model Number
Brand Name

Note

Radio Tech

Freq. Band

Tested Freq.

Modulation

Transmit
data rate

GPON SFU

O Production M Pre-product [ Pro-type
7259G, 7258G

Hisense, iPHOTONIX, Ligent

The different list between these two models are as
follows:

M/N: 7259G 2POTS+4GE+RF+RF Return+WiFi

M/N: 7258G 2POTS+4GE+RF +WiFi1

The model 7259G was tested and reported in the
report.

IEEE 802.11b/g/n (2.4GHz)

2412MHz ~ 2462MHz (Ch1-Chl11) for 802.11b/g
2412MHz ~ 2462MHz (Ch1-Ch11) for

802.11n 20MHz Band

2422MHz ~ 2452MHz (Ch3-Ch9) for

802.11n 40MHz Band

for 802.11b/g/n HT20

2412MHz (Chl), 2437MHz (Ch6), 2462MHz (Ch11)
for 802.11n HT40

2422MHz (Ch3), 2437MHz (Ch6), 2452MHz (Ch9)

DSSS for 802.11b
OFDM for 802.11g/n

802.11b: 1,2, 5.5, 11 Mbps

802.11g: 6,9, 12, 18, 24, 36, 48, 54 Mbps

802.11n HT20:

(MCS0-MCS7) 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps
802.11n HT40:

(MCS0-MCS7) 13.5, 27, 40.5, 54, 81, 108, 121.5, 135
Mbps

After testing, the highest peak output power of the EUT
was at 11 Mbps in 802.11b mode, 36 Mbps in 802.11g
mode, 58.5 Mbps in 802.11n HT20 mode and 13.5
Mbps in 802.11n HT40 mode.

So data rate mentioned above were representative
selected to test in this report.

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001 Page 7 of 138

Antenna Gain 3.12 dBi (for both ANT1 & ANT2)
AC Adapter : Manufacturer : MOSO

Model Number : MSP-C2000IC 12.0-24W-US

Input : 100-240V~, 50/60Hz 0.8A

Output 112V === 2.0A

Output Cable : Unshielded, Undetachable, 1.8m
Applicant : Hisense Broadband Multimedia Technologies Co., Ltd.

11 Jiangxi Road, Qingdao Shandong 266071 PR China

Manufacturer Hisense Broadband Multimedia Technologies Co., Ltd.
11 Jiangxi Road, Qingdao Shandong 266071 PR China

2.2 Description of Test Facility

Site Description : Sept. 17, 1998 file on
(Semi-Anechoic Chamber) Mar 16, 2012 Renewed
Federal Communications Commission
FCC Engineering Laboratory
7435 Oakland Mills Road
Columbia, MD 21046, USA

Name of Firm : Audix Technology (Shanghai) Co., Ltd.

Site Location : 3F 34 Bldg 680 Guiping Rd.,
Caohejing Hi-Tech Park,
Shanghai 200233, China

FCC registration Number : 91789

Accredited by NVLAP, Lab Code : 200371-0

2.3 Measurement Uncertainty

Conducted Emission Expanded Uncertainty : U=342dB
Radiated Emission Expanded Uncertainty (30-200MHz):
U =4.14dB (Horizontal)
U =4.28dB (Vertical)
Radiated Emission Expanded Uncertainty (200M-1GHz):
U =4.18dB (Horizontal)
U =4.26dB (Vertical)
Radiated Emission Expanded Uncertainty (Above 1GHz):
U=4.50 dB (Horizontal)
U=4.16 dB (Vertical)

6 dB Bandwidth Expanded Uncertainty :U=0.05kHz
Maximum Peak Output Power Expanded Uncertainty: U = 0.30 dBm
Emission Limitations Expanded Uncertainty :U=0.15dB
Band Edge Expanded Uncertainty :U=0.15dB
Power Spectral Density Expanded Uncertainty :U=0.15dB

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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3 CONDUCTED EMISSION TEST

3.1 Test Equipment

The following test equipments are used during the conducted emission test in a
shielded room:

Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. | Test Receiver R&S ESCI 100841 Mar 22,2012 | Mar 22,2013
Artificial Mains
2. Network R&S ESH2-Z5 | 843890/011 | Feb 13,2012 | Feb 13, 2013
(AMN)
3.0 0 Ogﬁﬁfﬁ‘lal Anritsu MP59B | 6200426389 | Sep 18,2012 | Mar 18, 2013
) SET00200
4. Software Audix E3 9804M592 -- --
3.2 Block Diagram of Test Setup
TEST RECEIVER TEST PC SYSTEM
AC POWER
SOURCE
GPON SFU
ﬁ TRANSFORMER AMN
(EUT)
— : Signal Line
— : Power Line

3.3 Conducted Emission Limits [FCC Part 15 Subpart C 15.207]

Frequency Range Conducted Limit (dBuV)
(MHz) Quasi-peak Average
0.15 ~ 0.5 66~56* 56~46%*
05 ~ 5 56 46
5 ~ 30 60 50
NOTE — *Decreases with the logarithm of the frequency.

3.4 Test Configuration

The EUT (listed in Sec.2.1) was installed as shown on Sec.3.2 to meet FCC
requirement and operating in a manner that tends to maximize its emission

level in a normal application.

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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3.5 Operating Condition of EUT
3.5.1 Setup the EUT as shown in Sec. 3.2.
3.5.2 Turn on the power of all equipments and the EUT.
3.5.3 Set the EUT on the test mode (Transmitting), and then test.

3.6 Test Procedures

The EUT was connected to the power mains through an Artificial Mains
Network (AMN). This provided a 50 ohm coupling impedance for the
measuring equipment.

Both sides of AC line (Line & Neutral) were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of
equipment and all of the interface cables were changed or manipulated
according to ANSI C63.4:2003 during conducted emission test.

The bandwidth of R&S Test Receiver ESCI was set at 9 kHz.
The frequency range from 150 kHz to 30 MHz was checked.

The test modes were done on conducted disturbance test and all the test results
are listed in Sec. 3.7.

3.7 Test Results
< PASS >

The frequency and amplitude of the highest conducted emission relative to the
limit is reported. All emissions not reported below are too low against the
prescribed limits.

NOTE 1 — Factor = Cable Loss + AMN Factor.

NOTE 2 — Emission Level = Meter Reading + Factor.

NOTE 3 — “QP” means “Quasi-Peak” values, “AV” means “Average” values.

NOTE 4 — The worst emission is detected at 15.146 MHz (Quasi-Peak Value)
with corrected signal level of 50.11 dB (uV) (limit is 60.00 dB
(1V)), when the Neutral of the EUT is connected to AMN.

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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EUT : GPON SFU Temperature : 18°C
Model No. 7259G Humidity 47%RH
Test Mode Transmitting Date of Test Nov 19, 2012

Meter Emission| .. . .
. Factor ' Limits | Margin
Reading

Level
dB(uV) (dB) dB(uV) dB(uV) | (dB)

0.17584 41.29 0.24 41.53 64.68 23.15
0.50469 37.11 0.35 37.46 56.00 18.54
1.908 36.61 0.39 37.00 56.00 19.00 QP
4.027 39.14 0.49 39.63 56.00 16.37
8.323 42.79 0.69 43.48 60.00 16.52
15.146 47.32 0.84 48.16 60.00 11.84

Test |Frequency

Line | (MHz) Remark

Line 1707584 1 3020 | 024 | 3044 | 54.68 | 2424
0.50469 | 25.60 | 035 | 2595 | 46.00 | 20.05
1.908 | 2530 | 039 | 25.69 | 46.00 | 2031 Y
4027 | 2563 | 049 | 26.12 | 46.00 | 19.88
8.323 3023 | 0.69 | 30.92 | 50.00 | 19.08
15.146 | 3560 | 0.84 | 3644 | 50.00 | 13.56
0.17584 | 4241 | 0.12 | 4253 | 6468 | 22.15
050469 | 3836 | 0.17 | 3853 | 56.00 | 17.47
1.645 3500 | 0.17 | 36.07 | 56.00 | 19.93 ap
3.985 40.63 | 039 | 41.02 | 56.00 | 14.98
8.323 4520 | 055 | 4575 | 60.00 | 1425
15.146 | 49.38 | 0.73 | 50.11 | 60.00 | 9.89
Neutral

0.17584 32.60 0.12 32.72 54.68 21.96
0.50469 25.70 0.17 25.87 46.00 20.13
1.645 25.60 0.17 25.77 46.00 20.23
3.985 30.23 0.39 30.62 46.00 15.38
8.323 34.60 0.55 35.15 50.00 14.85
15.146 37.69 0.73 38.42 50.00 11.58

AV

TEST ENGINEER: JOE YE

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd

FCC ID: R66001

Page 11 of 138

4 RADIATED EMISSION TEST

4.1 Test Equipment

The following test equipment are used during the radiated emission test in a

semi-anechoic chamber:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. Preamplifier Agilent 8447D |2944A10548 | Sep 18, 2012 |Mar 18, 2013
2. Preamplifier HP 8449B | 3008A00864 | Apr 29, 2012 | Apr 29, 2013
3. | Spectrum Analyzer Agilent E7405A [MY45106600| Dec 17,2012 | Dec 17, 2013
4. Test Receiver R&S ESCI 101302 Sep 11,2012 | Sep 11, 2013
5. Bi-log Antenna TESEQ |CBL6112D 23193 May 03, 2012 {May 03, 2013
6. Horn Antenna EMCO 3115 9607-4878 |[May 03,2012 [May 03, 2013
7. Horn Antenna EMCO 3116 00062643 | Jul 21,2012 | Jul 21,2013
g, | 0% Coaxial Anmritsu | MP59B | 6200426390 | Sep 18,2012 | Mar 18,2013

Switch

. SET00200
9. Software Audix E3 9912M295.-2 - -
4.2 Block Diagram of Test Setup
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
EUT
3.0 METERS iy
FRP TABLE 0.8m
GROUND PLANE L
.— PREAMPLIFIER SPECTRUM ANALYZER
TEST RECEIVER

B : 50 ohm Coaxial Switch

Audix Technology (Shanghai) Co., Ltd.

Report No.:

ACI-F12198F12198
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4.3

4.4

4.5

4.6

Radiated Emission Limit [FCC Part 15 Subpart C 15.209]

Frequency Distance Field strength limits (uV/m)
(MHz) (m) (uV/m) dB(11V/m)
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
Above 960 3 500 54.0

NOTE 1 - Emission Level dB (uV/m) =20 log Emission Level (LV/m)

NOTE 2 - The tighter limit applies at the band edges.

NOTE 3 - Distance refers to the distance in meters between the measuring
instrument antenna and the closed point of any part of the device or

system.

NOTE 4 - The limits shown are based on Quasi-peak value detector below or
equal to IGHz and Average value detector above 1GHz.

NOTE 5 - Above 1 GHz, the limit on peak emission is 20 dB above the maximum
permitted average emission limit applicable to the EUT

Test Configuration

The EUT (listed in Sec.2.1) and the simulators (listed in Sec.2.2) were installed
as shown on Sec.3.2 to meet FCC requirements and operating in a manner that
tends to maximize its emission level in a normal application.

Operating Condition of EUT
4.5.1 Setup the EUT as shown in Sec. 3.2.

4.5.2 Turn on the power of all equipment.

4.5.3 Turn the EUT on the test mode, and then test.

Test Procedures

Radiated emission test applies to harmonics/spurs that fall in the restricted
bands listed in Section 15.205. The maximum permitted average field strength
is listed in Section 15.209. A pre-amp is necessary for this measurement. For
measurement above 1 GHz, set RBW = 1MHz, VBW = 10 Hz, Sweep: Auto. If
the emission is pulsed, modify the unit for continuous operation; use the
settings shown above, then correct the reading by subtracting the peak-average
correction factor, derived from the appropriate duty cycle calculation.

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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The EUT was placed on a turntable that is 0.8 meter above ground. The
turntable rotated 360 degrees to determine the position of the maximum
emission level. The EUT was set 3 meters away from the receiving antenna,
which was mounted on an antenna tower. The antenna moved up and down
between 1 meter and 4 meters to find out the maximum emission level.
Broadband antenna (Calibrated Bilog Antenna) or Horn antenna was used as
receiving antenna. Both horizontal and vertical polarizations of the antenna
were set on measurement. In order to find the maximum emission, all of the
interference cables were manipulated according to ANSI (C63.4:2003
requirements during radiated emission test.

The bandwidth of Test Receiver R&S ESCI was set at 120 kHz from 30MHz to
1000MHz.

The bandwidth of the VBW was set at IMHz and RBW was set at IMHz for
peak emission measurement above 1GHz and 1IMHz RBW, 10Hz VBW for
average emission above 1GHz for Spectrum Agilent E7405A.

The frequency range from 30 MHz to 25 GHz (Up to 10™ harmonics from
fundamental frequency) was checked.

The EUT was tested under the following test modes:

Mode | Operation | Channel

Low
High
Receiving --
Transmitting | Low
Band-Edge High

Transmitting

Al el Il fon

All the test results are listed in Sec.4.7.

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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4.7

Test Results
<PASS>

The frequency and amplitude of the highest radiated emission relative the limit
is reported. All the emissions not reported below are too low against the FCC

limit.
No. Operation | Modulation | Channel | Frequency Data Page

l. 01 2412 MHz P15

2. 802.11b 11 2462 MHz P16

3. 01 2412 MHz P17

TR P 802.1g 112462 MHz P18

5. | enSMNE TR0 1In | 01 | 2412 MHz P19

6. HT20 11 2462 MHz P20

7. 802.11n 03 2422 MHz P21

8. HT40 09 2452 MHz P22

9. Receiving -- -- P23

10. | Transmitting Cabinet Emission P24
11. 01 2412 MHz P26
12. 802.11b 11 2462 MHz P27
13. 01 2412 MHz P28
14. | Transmitting 802.11g 11 2462 MHz P29
15. ANT1 802.11n 01 2412 MHz P30
16. HT20 11 2462 MHz P31
17. 802.11n 03 2422 MHz P32
18. HT40 09 2452 MHz P33
19 01 | 2412mHz | 28 [ pag
20, 802110 506 Mz | B9 [ pss
21. 01 2412 MHz P36
22. | Transmitting 802.11g 11 2462 MHz P37
23. ANT2 802.11n 01 2412 MHz P38
24. HT20 11 2462 MHz P39
25. 802.11n 03 2422 MHz P40
26. HT40 09 2452 MHz P41

Transmitting
27. ANTI4+ANT? 802.11n - - P42

NOTE 1 — Level = Read Level + Antenna Factor + Cable Loss (<1GHz)

NOTE 2 — Level = Read Level + Antenna Factor + Cable Loss - Preamp Factor

(>1GHz)

NOTE 3 — All reading are Quasi-Peak values below or equal to 1GHz, Peak and
Average values above 1GHz.
For above 1GHz test, if the peak measured value complies with the
average limit, it is unnecessary to perform an average measurement.

Audix Technology (Shanghai) Co., Ltd.
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11b Transmitting
Test Mode ChO1 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
30.97 3.24 17.65 | 0.67 -- 21.56 40.00 | 18.44
167.74 14.04 8.40 1.76 -- 24.20 43.50 | 19.30
349.13 16.22 | 14.80 | 2.62 -- 33.64 46.00 | 12.36 QP
502.39 16.89 | 18.17 | 2.98 -- 38.04 46.00 7.96
Horizontal 531.49 16.58 18.40 | 3.05 -- 38.03 46.00 7.97
751.68 20.04 | 18.73 | 3.58 -- 42.35 46.00 3.65
1333.00 | 52.79 | 25.11 | 547 37.39 45.98 74.00 | 28.02
1666.00 | 53.69 | 27.49 | 5.89 36.56 50.51 74.00 | 23.49 PK
5527.00 | 43.61 | 33.47 | 8.68 34.74 51.02 74.00 | 22.98
6076.00 | 44.72 | 32.65 | 9.14 34.60 51.91 74.00 | 22.09
38.73 18.68 13.30 | 0.76 -- 25.77 4350 | 17.73
116.33 12.77 11.54 | 1.46 -- 27.91 43.50 | 15.59
167.74 17.75 8.40 1.76 -- 35.29 46.00 | 10.71 QP
502.39 14.14 | 18.17 | 2.98 -- 38.46 46.00 7.54
Vertical 751.68 16.15 18.73 | 3.58 -- 34.58 46.00 | 11.42
798.24 11.54 | 19.43 | 3.61 -- 25.77 4350 | 17.73
1342.00 | 55.01 | 25.15 | 547 37.37 48.26 74.00 | 25.74
1765.00 | 53.90 | 28.75 | 6.11 36.40 52.36 74.00 | 21.64 PK
5590.00 | 42.90 | 33.36 | 8.68 34.72 50.22 74.00 | 23.78
6004.00 | 44.10 | 32.60 | 9.04 34.60 51.14 74.00 | 22.86

TEST ENGINEER: RAVEN JIN

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

FCC ID: R66001

Page 16 of 138

EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11b Transmitting
Test Mode Chl1 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
30.97 3.98 17.65 | 0.67 -- 22.30 40.00 | 17.70
167.74 13.85 8.40 1.76 -- 24.01 43.50 | 19.49
295.78 16.99 | 12.58 | 2.52 -- 32.09 46.00 | 1391 QP
502.39 16.75 18.17 | 2.98 -- 37.90 46.00 8.10
Horizontal 751.68 19.71 | 18.73 | 3.58 -- 42.02 46.00 3.98
931.13 11.28 19.10 | 4.63 -- 35.01 46.00 | 10.99
1666.00 | 50.69 | 27.49 | 5.89 36.56 47.51 74.00 | 26.49
1999.00 | 52.78 | 31.00 | 6.20 36.10 53.88 74.00 | 20.12 PK
4195.00 | 41.52 | 32.39 | 8.66 35.32 47.25 74.00 | 26.75
6076.00 | 41.72 | 32.65 | 9.14 34.60 48.91 74.00 | 25.09
38.73 18.63 13.30 | 0.76 -- 32.69 40.00 7.31
167.74 17.71 8.40 1.76 -- 27.87 43.50 | 15.63
295.78 16.99 | 12.58 | 2.52 -- 32.09 46.00 | 13.91 QP
489.78 17.66 | 17.60 | 2.96 -- 38.22 46.00 7.78
Vertical 502.39 16.75 18.17 | 2.98 -- 37.90 46.00 8.10
751.68 19.71 | 18.73 | 3.58 -- 42.02 46.00 3.98
1342.00 | 52.01 | 25.15 | 547 37.37 45.26 74.00 | 28.74
1765.00 | 50.90 | 28.75 | 6.11 36.40 49.36 74.00 | 24.64 PK
4816.00 | 45.68 | 30.36 | 9.07 35.05 50.06 74.00 | 23.94
6004.00 | 41.10 | 32.60 | 9.04 34.60 48.14 74.00 | 25.86

TEST ENGINEER: RAVEN JIN
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11g Transmitting
Test Mode ChO1 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
30.97 3.72 17.65 | 0.67 -- 22.04 40.00 | 17.96
167.74 13.87 8.40 1.76 -- 24.03 43.50 | 19.47
339.43 16.06 | 14.80 | 2.61 -- 33.47 46.00 | 12.53 QP
470.38 23.12 | 17.60 | 2.90 -- 43.62 46.00 2.38
751.68 19.97 | 18.73 | 3.58 -- 42.28 46.00 3.72
Horizontal 900.09 11.30 | 19.30 | 4.55 -- 35.15 46.00 | 10.85
1207.00 | 56.11 | 24.56 | 5.15 37.72 48.10 74.00 | 25.90
1801.00 | 53.08 | 29.17 | 6.15 36.34 52.06 74.00 | 21.94 PK
4824.00 | 54.23 | 30.03 | 9.07 35.05 58.28 74.00 | 15.72
7236.00 | 51.58 | 35.05 | 10.63 | 34.53 62.73 74.00 | 11.27
4824.00 | 40.23 | 30.03 | 9.07 35.05 44.28 54.00 9.72 AV
7236.00 | 39.73 | 35.05 | 10.63 | 34.53 50.88 54.00 3.12
38.73 18.14 | 13.30 | 0.76 -- 32.20 40.00 7.80
121.18 12.87 11.42 | 1.48 -- 25.77 4350 | 17.73
167.74 17.78 8.40 1.76 -- 27.94 43.50 | 15.56 QP
252.13 29.16 | 12.17 | 2.22 -- 43.55 46.00 2.45
Vertical 502.39 13.99 | 18.17 | 2.98 -- 35.14 46.00 | 10.86
751.68 16.01 18.73 | 3.58 -- 38.32 46.00 7.68
1999.00 | 52.78 | 31.00 | 6.20 36.10 53.88 74.00 | 20.12
3547.00 | 42.03 | 3099 | 8.24 35.49 45.77 74.00 | 28.23 PK
4195.00 | 41.52 | 32.39 | 8.66 35.32 47.25 74.00 | 26.75
6076.00 | 41.72 | 32.65 | 9.14 34.60 48.91 74.00 | 25.09

TEST ENGINEER: RAVEN JIN
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11g Transmitting
Test Mode Chl1 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
30.97 432 17.65 | 0.67 -- 22.64 40.00 | 17.36
167.74 13.80 8.40 1.76 -- 23.96 43.50 | 19.54
390.84 14.55 1540 | 2.68 -- 32.63 46.00 | 13.37 QP
502.39 17.12 | 18.17 | 2.98 -- 38.27 46.00 7.73
Horizontal 531.49 15.02 | 18.40 | 3.05 -- 36.47 46.00 9.53
751.68 20.27 | 18.73 | 3.58 -- 42.58 46.00 3.42
1342.00 | 53.01 | 25.15 | 547 37.37 46.26 74.00 | 27.74
1765.00 | 51.90 | 28.75 | 6.11 36.40 50.36 74.00 | 23.64 PK
4816.00 | 46.68 | 30.36 | 9.07 35.05 51.06 74.00 | 22.94
6004.00 | 42.10 | 32.60 | 9.04 34.60 49.14 74.00 | 24.86
36.79 15.71 14.92 | 0.74 -- 31.37 40.00 8.63
116.33 12.54 11.54 | 1.46 -- 25.54 4350 | 17.96
167.74 16.55 8.40 1.76 -- 26.71 4350 | 16.79 QP
252.13 29.11 | 12.17 | 2.22 -- 43.50 46.00 2.50
Vertical 502.39 11.56 18.17 | 2.98 -- 32.71 46.00 | 13.29
751.68 13.65 18.73 | 3.58 -- 35.96 46.00 | 10.04
1999.00 | 51.78 | 31.00 | 6.20 36.10 52.88 74.00 | 21.12
3403.00 | 40.07 | 30.51 | 8.00 35.53 43.05 74.00 | 30.95 PK
4195.00 | 40.52 | 32.39 | 8.66 35.32 46.25 74.00 | 27.75
6076.00 | 40.72 | 32.65 | 9.14 34.60 47.91 74.00 | 26.09

TEST ENGINEER: RAVEN JIN
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11n HT20
Test Mode Transmitting ChO1 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
128.94 11.39 | 11.82 | 1.53 -- 24.74 43.50 | 18.76
167.74 16.04 8.40 1.76 -- 26.20 43.50 | 17.30
349.13 1422 | 14.80 | 2.62 -- 31.64 46.00 | 14.36 QP
502.39 18.89 | 18.17 | 2.98 -- 40.04 46.00 | 5.96
Horizontal 531.49 18.58 | 18.40 | 3.05 -- 40.03 46.00 | 5.97
751.68 18.04 | 18.73 | 3.58 -- 40.35 46.00 | 5.65
1099.00 | 43.49 | 24.09 | 4.99 37.98 34.59 74.00 | 39.41
1594.00 | 45.95 | 26.60 | 5.66 36.70 41.51 74.00 | 32.49 PK
3664.00 | 41.06 | 31.44 | 8.29 35.47 45.32 74.00 | 28.68
4816.00 | 44.68 | 30.36 | 9.07 35.05 49.06 74.00 | 24.94
38.73 19.68 | 13.30 | 0.76 -- 33.74 40.00 | 6.26
61.04 20.09 470 | 0.89 -- 25.68 40.00 | 14.32
116.33 11.77 | 11.54 | 1.46 -- 24.77 43.50 | 18.73 QP
252.13 25.53 | 1217 | 2.22 -- 39.92 46.00 | 6.08
Vertical 502.39 11.14 | 18.17 | 2.98 -- 32.29 46.00 | 13.71
751.68 14.15 | 18.73 | 3.58 -- 36.46 46.00 | 9.54
1333.00 | 48.79 | 25.11 | 547 37.39 41.98 74.00 | 32.02
1666.00 | 49.69 | 27.49 | 5.89 36.56 46.51 74.00 | 27.49 PK
4564.00 | 40.44 | 31.60 | 8.88 35.16 45.76 74.00 | 28.24
5527.00 | 39.61 | 33.47 | 8.68 34.74 47.02 74.00 | 26.98

TEST ENGINEER: RAVEN JIN

Audix Technology (Shanghai) Co., Ltd.
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11n HT20
Test Mode Transmitting Ch11 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
252.13 28.69 | 12.17 | 2.22 -- 43.08 46.00 2.92
295.78 1599 | 12.58 | 2.52 -- 31.09 46.00 | 14.91
378.23 13.34 | 15.07 | 2.66 -- 31.07 46.00 | 14.93 QP
502.39 1575 | 18.17 | 2.98 -- 36.90 46.00 9.10
Horizontal 751.68 18.71 18.73 | 3.58 -- 41.02 46.00 | 498
931.13 10.28 | 19.10 | 4.63 -- 34.01 46.00 | 11.99
1342.00 | 52.01 | 25.15 | 5.47 37.37 45.26 74.00 | 28.74
1765.00 | 50.90 | 28.75 | 6.11 36.40 49.36 74.00 | 24.64 PK
4816.00 | 45.68 | 30.36 | 9.07 35.05 50.06 74.00 | 23.94
6004.00 | 41.10 | 32.60 | 9.04 34.60 48.14 74.00 | 25.86
38.73 16.63 | 13.30 | 0.76 -- 30.69 40.00 9.31
61.04 18.56 470 | 0.89 -- 24.15 40.00 | 15.85
116.33 10.82 | 11.54 | 1.46 -- 23.82 43.50 | 19.68 QP
252.13 28.69 | 12,17 | 2.22 -- 43.08 46.00 2.92
Vertical 489.78 14.66 | 17.60 | 2.96 -- 35.22 46.00 | 10.78
751.68 17.71 18.73 | 3.58 -- 40.02 46.00 5.98
1999.00 | 50.78 | 31.00 | 6.20 36.10 51.88 74.00 | 22.12
4006.00 | 38.45 | 32.70 | 847 35.39 44.23 74.00 | 29.77 PK
4195.00 | 39.52 | 32.39 | 8.66 35.32 45.25 74.00 | 28.75
6355.00 | 39.42 | 32.89 | 9.45 34.58 47.18 74.00 | 26.82
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11n HT40
Test Mode Transmitting Ch03 Date of Test : Nov 19, 2012
Frequency Meter |Antenna| Cable Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (uV/m)
30.97 2.72 17.65 | 0.67 -- 21.04 40.00 | 18.96
167.74 12.87 8.40 1.76 -- 23.03 43.50 | 20.47
252.13 27.36 | 12.17 | 2.22 -- 41.75 46.00 4.25 QP
339.43 10.06 | 14.80 | 2.61 -- 27.47 46.00 | 18.53
Horizontal 470.38 16.12 | 17.60 | 2.90 -- 36.62 46.00 9.38
751.68 1797 | 18.73 | 3.58 -- 40.28 46.00 5.72
1342.00 | 50.01 | 25.15 | 547 37.37 43.26 74.00 | 30.74
1765.00 | 4890 | 28.75 | 6.11 36.40 47.36 74.00 | 26.64 PK
3988.00 | 37.98 | 32.66 | 8.47 35.40 43.71 74.00 | 30.29
4816.00 | 43.68 | 30.36 | 9.07 35.05 48.06 74.00 | 25.94
38.73 15.14 | 13.30 | 0.76 -- 29.20 40.00 | 10.80
167.74 14.78 8.40 1.76 -- 24.94 43.50 | 18.56
252.13 26.16 | 12.17 | 2.22 -- 40.55 46.00 5.45 QP
502.39 1099 | 18.17 | 2.98 -- 32.14 46.00 | 13.86
Vertical 751.68 13.01 18.73 | 3.58 -- 35.32 46.00 | 10.68
877.78 5.18 19.77 | 4.32 -- 29.27 46.00 | 16.73
2089.00 | 41.11 | 30.52 | 6.26 36.07 41.82 74.00 | 32.18
3241.00 | 38.89 | 29.89 | 7.66 35.58 40.86 74.00 | 33.14 PK
3943.00 | 39.44 | 32.52 | 8.44 35.41 44.99 74.00 | 29.01
5527.00 | 39.61 | 33.47 | 8.68 34.74 47.02 74.00 | 26.98

TEST ENGINEER: RAVEN JIN

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

FCC ID: R66001

Page 22 of 138

EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
802.11n HT40
Test Mode Transmitting Ch09 Date of Test : Nov 19, 2012
Frequency Metfer Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV) | (dB/m) | (dB) | (dB) | (uV/m) | (nV/m)
30.00 9.89 18.80 | 0.65 -- 29.34 40.00 | 10.66
128.94 1295 | 11.82 | 1.53 -- 26.30 43.50 | 17.20
252.13 28.33 | 1217 | 2.22 -- 42.72 46.00 | 3.28 QP
332.64 9.58 14.53 | 2.60 -- 26.71 46.00 | 19.29
Horizontal 502.39 15.12 | 18.17 | 2.98 -- 36.27 46.00 | 9.73
751.68 1827 | 18.73 | 3.58 -- 40.58 46.00 | 542
1765.00 | 4990 | 28.75 | 6.11 36.40 48.36 74.00 | 25.64
2665.00 | 43.33 | 28.50 | 6.68 35.83 42.68 74.00 | 31.32 PK
4816.00 | 44.68 | 30.36 | 9.07 35.05 49.06 74.00 | 24.94
6517.00 | 43.37 | 33.05 | 9.66 34.57 51.51 74.00 | 22.49
36.79 12.71 1492 | 0.74 -- 28.37 40.00 | 11.63
109.54 8.69 11.84 | 1.40 -- 21.93 43.50 | 21.57
122.15 7.17 11.44 | 1.49 -- 20.10 43.50 | 23.40 QP
167.74 13.55 8.40 1.76 -- 23.71 43.50 | 19.79
Vertical 252.13 26.11 | 12.17 | 2.22 -- 40.50 46.00 | 5.50
502.39 8.56 18.17 | 2.98 -- 29.71 46.00 | 16.29
1099.00 | 45.54 | 24.09 | 4.99 37.98 36.64 74.00 | 37.36
1666.00 | 48.69 | 27.49 | 5.89 36.56 45.51 74.00 | 28.49 PK
4195.00 | 39.52 | 32.39 | 8.66 35.32 45.25 74.00 | 28.75
6076.00 | 39.72 | 32.65 | 9.14 34.60 46.91 74.00 | 27.09

TEST ENGINEER: RAVEN JIN
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EUT GPON SFU Temperature : 18C
Model No. 7259G Humidity 47%RH
Test Mode Receiving Date of Test : Nov 19, 2012
Frequency Metfar Antenna| Cable | Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor |Level dB dB (dB) Remark
dB (uV)|(dB/m) | (dB) | (dB) | (uv/m) | (uv/m)
31.94 8.52 16.50 | 0.68 -- 25.70 40.00 | 14.30
60.07 16.85 470 | 0.89 -- 22.44 40.00 | 17.56
116.33 13.51 11.54 | 1.46 -- 26.51 43.50 | 16.99 QP
252.13 27.36 | 1217 | 2.22 -- 41.75 46.00 | 4.25
Horizontal | 470.38 21.12 | 17.60 | 2.90 -- 41.62 46.00 | 4.38
751.68 1897 | 18.73 | 3.58 -- 41.28 46.00 | 4.72
2665.00 | 43.33 | 28.50 | 6.68 35.83 42.68 74.00 | 31.32
3664.00 | 41.06 | 31.44 | 8.29 35.47 45.32 74.00 | 28.68 PK
4816.00 | 44.68 | 30.36 | 9.07 35.05 49.06 74.00 | 24.94
38.73 15.14 | 13.30 | 0.76 -- 29.20 40.00 | 10.80
58.13 15.41 5.58 | 0.88 -- 21.87 40.00 | 18.13
167.74 14.78 8.40 1.76 -- 24.94 43.50 | 18.56 QP
252.13 26.16 | 12.17 | 2.22 -- 40.55 46.00 | 5.45
Vertical 501.42 8.65 18.17 | 2.98 -- 29.80 46.00 | 16.20
751.68 13.01 | 18.73 | 3.58 -- 35.32 46.00 | 10.68
1666.00 | 49.69 | 27.49 | 5.89 36.56 46.51 74.00 | 27.49
1999.00 | 51.78 | 31.00 | 6.20 36.10 52.88 74.00 | 21.12 PK
4006.00 | 39.45 | 32.70 | 8.47 35.39 45.23 74.00 | 28.77

TEST ENGINEER: RAVEN JIN
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Band edge using conducted measurement:

According to the KDB 558074 DO1 DTS Meas Guidance v02 10.2.2, antenna-port conducted
measurements is also be permitted as an alternative to radiated measurements in the restricted
frequency bands.

The transmitter output was connected to the Test Receiver. The EUT was set to transmit
continuously (> 98% duty cycle).

The test procedure is defined in KDB558074 v02:2012

(10.2.3.3 Average Power Measurement Procedure was used for average measurement & the
10.2.3.2 Peak Power Measurement Procedure was used for peak measurement):

As for the ““10.2.3.3 Average Power Measurement Procedure”, the 8.2.2 Option 2 was used.

Notel — The additional radiated test was performed to prove that the cabinet emissions
(transmit antenna be replaced with a termination) also meets the requirement which
according to 10.2.2.3 Radiated Spurious Emissions Measurement.

Cabinet Emission (Radiated with antenna terminated):

Frequency Meter |Antenna| Cable Preamp | Emission | Limits Margin
Polarization (MHz) Reading | Factor | Loss | Factor | Level dB dB (dB) Remark
dB (uV)| (dB/m) | (dB) | (@B) | (uv/m) | (uV/m)
2390.00 | 51.34 | 28.80 | 6.42 35.95 51.02 74.00 | 22.98 PK
Horizontal 2483.50 | 51.67 | 28.36 | 6.45 35.91 50.57 74.00 | 23.43
2390.00 | 39.32 | 28.80 | 6.42 35.95 38.59 54.00 | 15.41 AV
2483.50 | 39.12 | 28.36 | 6.45 35.91 38.02 54.00 | 15.98
2390.00 | 51.36 | 28.80 | 6.42 35.95 50.63 74.00 | 23.37 PK
Vertical 2483.50 | 51.34 | 28.36 | 6.45 3591 50.24 74.00 | 23.76
2390.00 | 38.23 | 28.80 | 6.42 35.95 37.50 54.00 | 16.50 AV
2483.50 | 3822 | 28.36 | 6.45 3591 37.12 54.00 | 16.88

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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Note2 — The antenna gain (3.12dBi) and cable loss (1dB) were set as offset (4.12dB) in the
spectrum.
(According to KDB558074 v02:2012 Sec. 10.2.2.2, when determining the EIRP from
the measured conducted power, the upper bound on antenna gain for a device with a
signal RF output shall be selected as the maximum in-band gain of the antenna across
all operating bands, or 2 dBi, whichever is greater. )

Note3 — The sweep time of AV measurement should be > 10 x (number of measurement points
in sweep) X (maximum data rate per stream) according to KDB558074 v02:2012 Sec.
8.2.2.
We use 100ms as the sweep time (> 10 x 501points x 58.5Mbps/s).

Note4 — EIRP = E + 20log(d) — 104.8
Where: EIRP = the equivalent isotropic radiated power in dBm,
E = electric field strength in dBuV/m,
d = measurement distance in meters.
The Average Power limit = -41.2 dBm
The Peak Power limit =-21.2 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198
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AV Result on 802.11b Ch 01 ANT1
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PK Result on 802.11b Ch 01 ANT1
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AV Result on 802.11b Ch 11 ANT1
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PK Result on 802.11b Ch 11 ANT1
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AV Result on 802.11g Ch 01 ANT1

PK Result on 802.11g Ch 01 ANT1
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AV Result on 802.11g Ch 11 ANT1
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PK Result on 802.11g Ch 11 ANT1
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Note - the total power result of ANT1+ANT?2 in 802.11n mode see the end of the section

AV Result on 802.11n HT20 Ch 01 ANT1
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AV Result on 802.11n HT20 Ch 11 ANT1
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AV Result on 802.11n HT40 Ch 03 ANT1
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AV Result on 802.11n HT40 Ch 09 ANT1
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AV Result on 802.11b Ch 01 ANT2
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AV Result on 802.11b Ch 11 ANT2
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AV Result on 802.11g Ch 01 ANT?2
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AV Result on 802.11g Ch 11 ANT2
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Note - the total power result of ANT1+ANT?2 in 802.11n mode see the end of the section

AV Result on 802.11n HT20 Ch 01 ANT2
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AV Result on 802.11n HT20 Ch 11 ANT2
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PK Result on 802.11n HT20 Ch 11 ANT2
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AV Result on 802.11n HT40 Ch 03 ANT2
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AV Result on 802.11n HT40 Ch 09 ANT2
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802.11n Total Band edge Conducted Power Calculation

: ANT1 | ANT2 |[ANT1+ANT2| Limit
Band edge [Modulation|Detector (dBm) | (dBm) (dBm) (dBm) Result
AV |-50.73 | -52.34 -48.45 -41.2 PASS
below
2390MHz
PK |-38.93|-39.51 -36.20 -21.2 PASS
802.11n
HT20
AV | -48.44|-51.10 -46.56 -41.2 PASS
Above
2483.5MHz
PK [-34.32]|-38.95 -33.03 -21.2 PASS
AV [-4995]|-51.14 -47.49 -41.2 PASS
below
2390MHz
PK |-37.80|-41.34 -36.21 -21.2 PASS
802.11n
HT40
AV | -44.77 | -47.89 -43.05 -41.2 PASS
Above
2483.5MHz
PK [-30.47|-35.89 -29.37 -21.2 PASS

Note — the ANT1 & ANT2 readings refer to data plot above.
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5 6dB BANDWIDTH MEASUREMENT

5.1

Test Equipment

The following test equipment was used during the Emission Bandwidth
measurement:

Item

Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.

Test Receiver R&S ESCI 101303 Sep 11,2012 | Sep 11,2013

5.2

53

54

5.5

Block Diagram of Test Setup

Test Receiver / EUT
Spectrum Analyzer

Specification Limits (§15.247(a)(2))
The minimum 6 dB bandwidth shall be at least 500 kHz.

Operating Condition of EUT

The test program “MP_TEST” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the Test Receiver. The bandwidth of
the fundamental frequency was measure by Test Receiver with 100 kHz RBW /
300 kHz VBW.

The 6 dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 6 dB.

The test procedure is defined in KDB558074 v02:2012 (the 7.1 Measurement
Procedure “Option 1" was used).
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5.6 Test Results
PASSED.

All the test results are attached in next pages.

(Test Date: Nov 20,2012 Temperature: 24°C

Humidity: 45 %)

ANT 1
Modulation | Channel Frequency 6dB Bandwidth
01 2412 MHz 8.48 MHz
802.11b 06 2437 MHz 8.48 MHz
11 2462 MHz 8.72 MHz
01 2412 MHz 15.76 MHz
802.11g 06 2437 MHz 16.56 MHz
11 2462 MHz 16.64 MHz
01 2412 MHz 17.84 MHz
Sloéé(l)“ 06 2437 MHz 17.90 MHz
11 2462 MHz 16.84 MHz
03 2422 MHz 36.59 MHz
8%;5” 06 2437 MHz 36.77 MHz
09 2452 MHz 36.67 MHz
ANT 2
Modulation | Channel Frequency 6dB Bandwidth
01 2412 MHz 9.01 MHz
802.11b 06 2437 MHz 9.50 MHz
11 2462 MHz 8.30 MHz
01 2412 MHz 16.60 MHz
802.11g 06 2437 MHz 16.60 MHz
11 2462 MHz 16.60 MHz
01 2412 MHz 18.07 MHz
ngé(l)n 06 2437 MHz 17.90 MHz
11 2462 MHz 18.00 MHz
03 2422 MHz 36.59 MHz
8%;5” 06 2437 MHz 36.67 MHz
09 2452 MHz 36.67 MHz
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802.11b Ch 01 (2412 MHz) ANT1
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802.11b Ch 11 (2462 MHz) ANT1

®

REW 100 kHzx Delta 3 [T1 ]

VEW 300 xH= -£.33 4B
Ref 30 4BEm are 50 AWT % ma -3.£500000000 MH=
E Mazkesz|1 [T

7} 52 4BEm
| 20 zlgs1700 SHz

Daelta P [T

-z 4B
1o . R - -
| -1 W
| -zo ’f/ \\

|--50

Center Z.45Z &Hx

802.11g Ch 01 (2412 MHz) ANT1

®

4 MH=z /S

Jpan 40 MHz

REW 100 KkH=z Delta 3 [T1 ]

TEW 300 xHre -%_.80 dE
Raf 30 4Em Att =0 SWT = ma 11 .750000000 MH=
=0 Arkes Tl

-0l 38 4B
L z0 al g = = ==

Daelta T1

-gl 23 4B

10 B ERacacae e e ==
\hwmuhhw“\l‘l

| -10
-] E
| -zp .Nﬁfr \“‘Al

LW‘M

Center 2.412 ZH=x

4 MH=z/

Span 40 MH=z

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 47 of 138

802.11g Ch 06 (2437 MHz) ANT1

// REW 100 kH=s Daelta 3T [T1 ]
WEW 300 kHz —1l0.&2

. T

Centers Z.4327 STHz 4 HHz /S Span 420 MH=x
802.11g Ch 11 (2462 MHz) ANT1
<§§> REBW 100 kH=x Delta 3 [T1 ]

J \

i ot

| -50

|-—-&0

T0

Centaes 2.452 SH=x 4 MH=z /S Span 40 MH=x

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd

FCC ID: R66001

Page 48 of 138

802.11n HT20 Ch 01 (2412 MHz) ANT1

®

REW 100 KkH=z Delta 3 [T1 ]

TEW 300 kH=zx -7.57 4B
Raf 30 4Em =0 4B SWI = ma 11 .340000000 BE
2D Hazskas Tl
- 45 4
Lzo 2L 303522000 b3
Daelta T1
-3l 37 =«
10 Se8-88a8
--10 \J E
--Z0 T\

]

Center 2.412 ZH=x

4 BH=z=/ Span 40

802.11n HT20 Ch 06 (2437 MHz) ANT1

®

REW 100 kHz Daelta 3 [T1 ]

BH=x

YBW 300 kH=x -T.%2 4B
Raf 30 4Bm =0 4B GWT = ma §_&€0000000a0 MH =
0 Marcieo] 1 T
- 27 d4dBEm
| o 2l g 00 SHz
Delta B T
-al=zz aE
10 CEEEET! CEAE
| -10 H i
| -Z0 k:
[ =c M’Nf \“‘w
| -=0
| -&D0
=-T0
Canter 2.437 SH=x 4 BMH=z /s Span 40 MHz

Audix Technology (Shanghai) Co., Ltd.

Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 49 of 138

802.11n HT20 Ch 11 (2462 MHz) ANT1

_.-"’K REW 100 kH=s Delta 3T [T1 ]
WEW 300 kHz —3.41

4E
Raf 30 4Em Attt =0 4B IWT = ma 11.840000000 MH=z
z0 azkas T1
X3 dE
| 2o 2lg=s330 ZE
Dalta T1
-g|l 78 2B
Lo e el
| o x

/WWWW

Center 2Z.482 EHz a2 HMH=z/ Span 420 MH=x

802.11n HT40 Ch 03 (2422 MHz) ANT1

_.-"f REW 100 kH=x Daelta 2 [T1 ]
WEW 300 kHzx -7.7% E

a

Eef 30 4Em ATt =0 4B SWT 10 ma -2.837572000 MH=
ET) azkas T

] 4Em

| =0 2lg12=s7k78 gHZ

ST o

= ,.MmmWw A AR A i b A,

]
l, | \
A

|--=0

aA

| -&0

TO

Centes 2Z.42ZZ SHzx Z MHz /S Span =0 MH=x

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 50 of 138

802.11n HT40 Ch 06 (2437 MHz) ANT1

_.-""; REW 100 kHzx Delta 2 [T1 ]
WEW 300 kHzx —7.0%

a8

Ref 30 4Em ATt 0 4B AWT 10 ma -1% 737572000 MH=
Er Mazkesz|1 [T

-g| 53 dBEm

| 20 2l934937kE78 gHz

Daelta B [T1 I
-12| 53 4B
1o e e

]

|--=0

Centerx 2.437 ZH=zx T MH=z /S Span =0 MH=x

802.11n HT40 Ch 09 (2452 MHz) ANT1

_.-"K REW 100 KkH=x Delta 3 [Tl ]
WEW 300 kH=r -7.%55

E 4B

Raf 30 4Em ATT =0 4B 9WI 10 ma —21 .837578000 MH=x
20 Marka=s| 1 T

-5 7 dEm

| 20 2lam i o o
Dalta [T

- 4% 4B

10 SR R R e e

.. FMWLMMW W‘MWWW

--z0

| -50

Center 2.4Z2 ZH=x T MH=z /S Span =0 MH=

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 51 of 138

802.11b Ch 01 (2412 MHz) ANT2

_.-"'f REW 100 kHzx Delta 2 [T1 ]
WEW 300 kHzx —&£.00

a8

Ref 30 4Em Atz  Z0 4B AWT I ma -2.400000000 MH=
E fazxes=|1 [T

1| 32 4Bm

| 20 2l 320200 SHz
Delta f [T1

-g|l1z 4

1o e

--10 L J‘IHI

A

.. i,

|--50

=70

Centexr Z.412 &SHz MHz f Span =0 MH=x

802.11b Ch 06 (2437 MHz) ANT2

_.-"/ REW 100 kH=x Delta 3 [Tl ]
WEW 300 kHzx —&E_.51 48

Ref 30 4EBm At= 0 4B IWT = ma -3.300000000 MH=
0 Mazkes|1 [T1

2| 23 2Em

| 20 zls3sz00 GHz
Delta f [T

-glen ae

1o e R

st =

Cantes 2.437 SHz Z MHz /S Span X0 MH:

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 52 of 138

802.11b Ch 11 (2462 MHz) ANT2

// REW 100 KkH=x Delta 3 [Tl ]
WEW 300 kH=r —-£.03

4E

Aef 30 4BEm ATt =0 4B SWT = ma 3.400000000 MH=
£ Mazkes|1 [T1

2|11 4Em

| =0 2lasg700 SHz
Daelta P [T1

-7l 30 aE

1o e e R S

| -10

--z0

| —a0 by ey (L J..n",*ﬂ]'. / J"u"\ AuHNlJ

| -50

-T0

Center 2.482 SH=x = MH=z/ Span 20 MH=x

802.11g Ch 01 (2412 MHz) ANT2

// REW 100 kHzx Delta 3 [T1 ]
WEW 300 kHzx —-7.13

a8

Ref 30 4BEm Azt IO 4B AWT % ma -2.700000000 MH=
E fazxes=|1 [T

-3| 52 4BEm

| 20 2lgo0e400 SHz
Delta f [T1

-g|lzz 48

1o — b — -

[ T

| -ap A L

|--50

=70

Center Z.&4l1Z &H=x = MH=z S Span =0 MH=x

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001

Page 53 of 138

802.11g Ch 06 (2437 MHz) ANT2

A REW 100 kHx Delta 3 [T1
VEW 300 xH= -7.28 4B
Ref 30 4Em Atz  Z0 4B AWT I ma -2_.700000000 MH=
E fazxes=|1 [T
-4l 04 4BEm
| 20 2l 431400 SHz
Delta f [T1
-7} 21 4
1o R e -

--10

T |

Centecz Z.437 GHz T MHz/ Span 50 MHz
802.11g Ch 11 (2462 MHz) ANT2
@ EEW 100 Hz Daelta 3 [T1

| -10

T

=70

Cantes 2.452 SHzx Z MHz /S

Span

Z0 MH=x

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 54 of 138

802.11n HT20 Ch 01 (2412 MHz) ANT2

_.-"'f REW 100 kHzx Delta 2 [T1 ]
WEW 300 kHzx —-12.28

A8

Raf 30 4dBm ATT E0 4B SWIT X ma -8 _.337E78000 MH=
=D arkex| 1 T

—&|l 33 4B

| - zls223357678 cH:
Delta [ T

=11 4 4dE

10 S-SR RS

| -z0

|--=0

ettt K-

Centerx 2.412 ZH= T MH=z /S Span =0 MH=x

802.11n HT20 Ch 06 (2437 MHz) ANT2

_.-"f REW 100 kHz Dalta I [T1 ]
WEW 300 kHz —&_30

A8

Raf 30 4dEBEam ATT Z0 4B SWI = ma —4 .200000000 MH=
30 ackaz| 1 T

- 13 4B

Z0 2L 432300 SH
Delta T

- T2 4B

10 ST E-E- G-

| -Z0

]

| -z0 A

Canter Z2.437 &SH=x X MH= /S Span =0 MH=x

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd

FCC ID: R66001

Page 55 of 138

802.11n HT20 Ch 11 (2462 MHz) ANT2

®

®

REW 100 KkH=x Delta I [TI

WEBEW 300 kH= -13 3 4dB
Raf 30 4Bm ATT 0 4dB SWT = ma —&.100000000 MHC
=D Markas| 1 T
—&]l 24 4dBEm
| =0 2.3 SHz
Delta [ T
- a8
1o Eaa i
2o r%W«\ﬁ_xM
| -Z0 i
| -=0 I, \ I

Lo’

Center 2.4582 CH=x = MH=/ Span =0 MH=x
802.11n HT40 Ch 03 (2422 MHz) ANT?2

Raraw

| -50

|-—-&0

T0

Centes 2.422 SH=zx

= BMH=z /S

Span

=0 MH=x

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001 Page 56 of 138

802.11n HT40 Ch 06 (2437 MHz) ANT2

.-"‘f REW 100 kH=r Dalta 2 T
WEW 300 kHzx -7 ta1=]
Raf 30 4Bm ATT 0 4B %I 10 ms - 23757 Hx

Maskaz| 1

-10 AEm

| =0 zlagz7xa7kET TH e
Delta [ T ]

- 32 4B

1o 2T EEEEE S

P |

Centex Z.4237 EHz X MH=z /

802.11n HT40 Ch 09 (2452 MHz) ANT2

Span 50 MH=z

@ REW 100 kHz Daelta 3 [T1
VEW 200 kHz - -1

Raf 30 4Em Attt =0 4B 3WT 10 ms -3 =7

z0 - T1
-10f43 aE
| 2o 2lygom57k78 CF

Dalta T1
-7l37 aE
Lo S e i

| -10 =

SLLY

=70

Canter Z.43Z &EHz X BMH=z /S

Span 50 MH=z

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd

FCC ID: R66001

Page 57 of 138

6 MAXIMUM PEAK OUTPUT POWER MEASUREMENT

6.3

6.4

6.5

6.1 Test Equipment
The following test equipment was used during the maximum peak output power
measurement:

Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. Power Meter Anritsu ML2487A |6K00003245|Mar 22,2012 | Mar 22,2013
2. Power Sensor Anritsu MA2491A 32489 Mar 22,2012 | Mar 22,2013
3. Test Receiver R&S ESCI 101303 Sep 11,2012 | Sep 11,2013

6.2 Block Diagram of Test Setup
For 802.11b/g/n HT20
Power Meter Power Sensor EUT
For 802.11n HT40
Test Receiver / EUT

Spectrum Analyzer

Specification Limits ((§15.247(b)(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5 MHz is: 1 Watt. (30 dBm)

Operating Condition of EUT

The test program “MP_TEST” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure
This is an RF conducted test.

For 802.11b/g/n HT20:

Use a direct connection between the antenna port of the transmitter and the
power meter, through suitable attenuation. We use Power Output Option 1
(which defined in KDB558074) to measure the power output. Power Output
Option 1 is a peak measurement. The transmitter output was connected to the
power meter that was designed to detect peak value automatically.

Note: The bandwidth of the power meter is 20MHz.

For 802.11n HT40:

The transmitter output was connected to the Test Receiver. The Test Receiver
was set as RBW = 10MHz (maximum available), VBW = 10MHz (maximum
available setting (must be > RBW)), span to fully encompass the DTS
bandwidth. Use the Test Receiver’s band power measurement function with the
band limits set equal to the DTS bandwidth edges.

The test procedure is defined in KDB558074 v02:2012 (the 8.1.2

Measurement Procedure “Option 2 (channel integration method)” was used).

Audix Technology (Shanghai) Co., Ltd.
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6.6  Test Results
PASSED. All the test results are listed below.
(Test Date: Nov. 20,2012 Temperature: 24°C  Humidity: 45 %)
ANTI1
Modulation | Channel | Frequency | Peak Output Power Limit
01 2412 MHz 20.07 dBm 30 dBm
802.11b 06 2437 MHz 20.85 dBm 30 dBm
11 2462 MHz 20.14 dBm 30 dBm
01 2412 MHz 21.00 dBm 30 dBm
802.11¢g 06 2437 MHz 22.17 dBm 30 dBm
11 2462 MHz 21.96 dBm 30 dBm
ANT2
Modulation | Channel | Frequency | Peak Output Power Limit
01 2412 MHz 17.30 dBm 30 dBm
802.11b 06 2437 MHz 17.64 dBm 30 dBm
11 2462 MHz 17.81 dBm 30 dBm
01 2412 MHz 19.00 dBm 30 dBm
802.11g 06 2437 MHz 19.50 dBm 30 dBm
11 2462 MHz 19.61 dBm 30 dBm
802.11n
Peak Peak Total
Modulation | Channel | Frequency |Output Power|Output Power| Peak Output Limit
ANTI ANT2 Power
01 2412 MHz | 21.60dBm | 18.62dBm | 23.37 dBm 30 dBm
I [ 06 [2437mHz | 2197dBm | 1901dBm | 2375dBm | 30dBm
11 2462 MHz | 21.83dBm | 19.21dBm | 23.72dBm 30 dBm
03 2422 MHz | 21.09dBm | 18.19dBm | 22.89 dBm 30 dBm
it [ 06 [2437MHz | 2234dBm | 1763dBm | 2360dBm | 30dBm
09 2452 MHz | 22.57dBm | 17.47dBm | 23.74 dBm 30 dBm
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7

EMISSION LIMITATIONS MEASUREMENT

7.1

Test Equipment

The following test equipment was used during the emission limitations test :

Item

Type Manufacturer | Model No.| Serial No. Last Cal. Next Cal.

Test Receiver

7.2

7.3

7.4

7.5

7.6

Block Diagram of Test Setup

The same as Section. 5.2.

Specification Limits (§15.247(d))

In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in
Section 15.209(a) is not required.

In addition, radiated emissions which fall in restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified
in Section 15.209(a) (See Section 15.205(c)).(3%¢This test result attaching to
Section. 4.7)

Operating Condition of EUT
The test program “MP_TEST” was used to enable the EUT to transmit data at
different channel frequency individually.

Test Procedure

The transmitter output was connected to the Test Receiver. Set RBW = 100
kHz, VBW > 300 kHz, scan up through 10™ harmonic. All harmonics/spurs
must be at least 20 dB down from the highest emission level within the
authorized band as measured with a 100 kHz RBW.
The test procedure is defined in KDB558074 v02:2012 (the 10.1.2
Unwanted Emission Level Measurement was used).

Test Results

PASSED.
The test data was attached in the next pages.

(Test Date: Jan. 18,2013 Temperature: 24°C  Humidity: 46 %)
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Mkrl 757.5 MHz
—46 dBm

Start 30 MHz
#Res BHW 108 kHz

Marker Trace Type
1 1 Freg
2 1 Freq

=5 Agilent

Ref 20 dBm

17:31:27 Jan 18

#YEW 308 kHz

¥ Axiz
7575 MHz
4616 MH=z

Atten 38 dB

1

ﬁ

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplitude
-46 dBm
-47.52 dBm

Mkre 2.587 GHz
-43.72 dBm

2.5066@7329 GHz
—43.72dBm

Start 1 GHz

#Res BH 108 kHz
Marker Trace Tvpe
1 1 Freg
2 1 Frag

#JEH 386 kHz
# Axiz
2.414 GH=z
2.587 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 5§ GHz

Sweep 414.4 ms (909 pts)

Amplitude
7.259 dBm
-43.72 dBm
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Mkre 7.461 GHz
-46.7 dBm

Marker
£7.461453744 GHz

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.18E GH=z
2 1 Freq 7.461 GHz

= Agilent  17:34:15 Jan 18, 2013

Atten 360 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-45.61 dEm
-4E.7 dBm

Mkre 12.586 GHz
-46.8 dBEm

Marker
12.505506607 GHz

Start 18 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 11.591 GHz
2 1 Freg 12.58E GHz

Stop 15 GHz
Sweep 518 ms (909 pts)

Amplitude
-45.78 dEm
-46.8 dBm
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Mkre 17.778 GHz
-43.26 dBm

Marker
17.769823788 GHz
-48.26-dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Axiz
17.522 GH=z
17.778 GH=z

= Agilent  17:35:28 Jan 18, 2013

Atten 360 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-45.97 dBm
-48.26 dBm

Mkre 22.778 GHz
-47.23 dBm

Marker
22.769823788 GHz
-47.23-dBm

Start 20 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz

24.934 GH=z

22.778 GH=z
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Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-43.2 dBm
-47.23 dBm
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Ref 20 dBm
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Atten 38 dB
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Mkre 794.9 MHz
-47.43 dBm

794.889867 MHz
~47.43dBm

Start 30 MHz
#Res BHW 108 kHz

Marker Trace Type
1 1 Freg
2 1 Freq

5 Agilent  17:36:57

Ref 20 dBm

#YEW 308 kHz

¥ Axiz
391.1 MH=z
794.9 MH=z

Atten 38 dB

1

ﬁ

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplitude
-45.84 dBm
-47.43 dBm

Mkre 4.925 GHz
-41.35 dBm

4.925118132 GHz

-41.38-dBm

Start 1 GHz
#Res BHW 108 kHz

Marker Trace Type
1 1 Freg
2 1 Freq

#BW 308 kHz
¥ Axiz
2.463 GHz
4,925 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 5 GHz
Sweep 4144 ms (989 pts)

Amplitude
8.6E7 dBm
-41.38 dBm
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Atten 360 dB
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Mkre &.767 GHz
-47.88 dBm

Marker
8.766519823 GH=z

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.269 GH=z
2 1 Freq 8.767 GHz

= Agilent 1733

Atten 360 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-45.75 dBm
-47.88 dBm

Mkre 13.535 GHz
-47.46 dBm

Marker
13.535242290 GHz
-47.46 dBm —— 1o

i gl i syt

Start 18 GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 N =Ta| 11.597 GHz
2 1 N =Ta| 13.535 GHz

Stop 15 GHz
Sweep 518 ms (909 pts)

Amplitudea
-45.54 dBm
-47.46 dBm
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Mkre 17.508 GHz
-48.35 dBm

Marker
17.500000000 GHz
—48.38 dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
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¥ Auxiz
15.828 GH=z
17.56868 GH=z

Atten 360 dB

Stop 28 GHz
Sweep 518 ms (909 pts)
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-44.92 dBm
-48.38 dBm

Mkre 22.252 GHz
-47.61 dBm

Marker
22.252202643 GHz
-47.61-dBm

Start 20 GHz
#Res BH 106 kHz

Marker Trace Type
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#/BH 308 kHz
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24,518 GH=z

22.252 GH=z
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Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-43 dBm
-47.61 dBm
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=5 Agilent

Ref 18 dBm

17:46:34  Jan 18

Atten 20 dB
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Mkre 335.5 MHz
-57.39 dBm

335.528634 MHz

-57.33-dBm

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

2 Agilent

17:46:82  Jan 18

#YEW 208 kHz

¥ Axiz
355.8 MHz
335.5 MH=z

Atten 20 dB
1

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-52.14 dBEm
-57.39 dBm

Mkre 2.493 GHz
-51.69 dBm

Display Line
—-28.05 dBm

Start 1 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Freq
2 1 Freg

#WEH 388 kHz

¥ Axiz
2.418 GHz
2.493 GHz
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Stop 5 GHz
Sweep 414.4 ms (989 pts)

Amplitudea
-H.A52 dBm
-51.69 dBm
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Mkre 7.814 GHz
-56.33 dBm

Marker
£.819383259 GH=

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.274 GHz
2 1 Freq 7.819 GHz

=5 Agilent  17:47:3:

Atten 20 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-G5.34 dEm
-5E.33 dBEm

Mkre 12.580 GHz
-56.71 dBm

Marker
12.500000000 GHz
-56.71 dBm

Start 1B GHz

#Fes BW 106 kHz
Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
13.848 GH=z
12.5688 GH=z
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Stop 15 GHz
Sweep 518 ms (9609 prs)

Amplituda
-55.4 dBm
-56.71 dBm
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Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

= Agilent  17:4

Atten 260 dB

Page 68 of 138

Mkre 17.584 GHz
-57.99 dBm

Marker
17.593612334 GHz
-57.99-dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz

19,287 GH=z

17.594 GH=z

5 Agilent  17:48:41 Jan 18,

Ref 18 dBm Atten 2@ dBE

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-54.87 dEm
-57.99 dBm

Mikrz 24.774 GHz
-54.98 dBm

Marker
24 774229074 GHz
-54.98 dBm

Start 20 GHz

#REes BW 100 kHz
Marker Trace Type
1 1 Freq
2 1 Frag

#VBH 308 kHz
¥ Axiz

24,235 GH=z

24.774 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz

Sweep 518 ms (909 prs)

Amplitude
-52.88 dEn
-54.98 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd R66001

802.11g Ch 11 (2462 MHz) ANT1
5 Agilent  17:42:26 Jan 18 3

Ref 18 dBm Atten 28 dB

Page 69 of 138

Mkre 546.8 MHz
-58.25 dBm

545.980176 MHz
-58.25-dBm
| R NS o o

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
319.5 MHz
468 MHz

=5 Agilent  17:41:56

Atten 20 dB

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-55.69 dEm
-58.25 dBm

Mkre 2.828 GHz
-46.44 dBm

Ref Level
10.00 dBm

S

Start 1 GHz
#Res BH 106 kHz

Marker Trace
1 1
2 1y

#WEH 388 kHz

¥ Axiz
2.471 GHz
2.828 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 5 GHz
Sweep 414.4 ms (989 pts)

Amplitudea
H.916 dBm
-46.44 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001

=5 Agilent  17:42:57 Jan 18

Atten 260 dB

Page 70 of 138

Mkre /.95 GHz
-57.85 dBm

Marker
£.951541850 GH=
-57.85-dBm

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.131 GH=z
2 1 Freq 7.952 GHz

2 Agilent  17:

Ref 18 dBm Atten 2@ dBE

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-G5.81 dEm
-57.85 dBm

Mkre 13.287 GHz
-57.33 dBm

Marker
13.287444933 GHz
-57.33 dBm

Start 18 GHz
#Res BH 106 kHz #/BH 308 kHz

Marker Trace Type ¥ Axiz
1 1 N =Ta| 12.621 GHz
2 (1 Freg 13.287 GHz

Stop 15 GHz
Sweep 518 ms (989 pts)

Amplitudea
-55.51 dBm
-57.22 dBEm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

i Agilent  17:44:83  Jan 18

FCC ID: R66001

Atten 260 dB

Page 71 of 138

Mkre 17.619 GHz
-53.44 dBm

Marker
17.819383259 GHz

Start 15 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

=5 Agilent  17:44:41

Ref 18 dBm

Jan 18, 20813

#/BH 308 kHz
¥ Axiz

19.956 GH=z

17.819 GH=z

Atten 20 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-E4d.4 dBm
-58.44 dBm

Mkre 23.144 GHz
-56.62 dBm

Marker
23144273127 GHz
-56.62 dBm

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
24,972 GHz
23.144 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz
Sweep 518 ms (9609 prs)

Amplituda
-52.62 dBm
-5E6.62 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

802.11n HT20 Ch 01 (2412 MHz) ANT1
=5 Agilent  17:20:31 Jan 18, 2013

Mkr2 493.6 MHz
Ref 18 dBm Atten 20 dB -57.29 dBm

743.612334 MHz

-57.28-dBm

Start 30 MHz Stop 1 GHz
#Res BH 108 kHz #/BH 308 kHz Sweep 1005 ms (909 pts)

Marker Trace Type ¥ Axiz Amplitude
1 1y Freq 743.6 MHz -56.11 dBm
2 1 Frag 4936 MHz -57.29 dBm

= Agilent  17:19:58
Mkrl 2.419 GHz

Ref 18 dBm Atten 28 dB -1.31 dBEm
Fealk 1

Log ﬁ
Display Line
-21.31 dBm

16
dB/

Start 1 GHz Stop 5 GHz
#Res BH 1808 kHz #/BH 308 kHz Sweep 414.4 ms (909 pts)

Marker Trace Type ¥ Axiz Amplitudea
1 1 Frag 2.419 GHz -1.31 dBm
2 (1 Freg 2.912 GHz -46.82 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

=5 Agilent  17:21:03  Jan 18

Atten 260 dB

FCC ID: R66001

Page 73 of 138

Mkre 7.398 GHz
-57.27 dBm

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 8.678 GH=z
2 1 Freq 7.3498 GHz

=5 Agilent  17:21:48  Jan 13

Ref 18 dBm Atten 28 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-57.7E dEm
-57.27 dBm

Mkre 12.390 GHz
-56.584 dBm

15.00000000 GH=z

Start 18 GHz
#Res BH 106 kHz #/BW 388 kHz

Marker Trace Type ¥ Axiz
1 1 N =Ta| 13.678 GHz
2 1y Freq 12.398 GHz

Stop 15 GHz
Sweep 518 ms (9609 pts)

Amplitudea
-57.31 dBm
-56.84 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

= Agilent  17:

Atten 260 dB

Page 74 of 138

Mkre 1%9.356 GHz
-55.54 dBm

Marker
19.355726872 GHz
-55.54-dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Axiz
16.118 GH=
19.356 GH=z

Atten 28 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-GE.ES dEm
-G5.54 dBm

Mkrl 24.989 GHz
-52.64 dBm

Marker
24.988986784 GHz

Start 20 GHz
#Res BHW 108 kHz

Marker Trace Type
1 1 Freg
2 1 Freq

#BW 308 kHz
¥ Axiz

24.989 GH=z

24,898 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-52.64 dBm
-54 dBn

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

802.11n HT20 Ch 11 (2462 MHz) ANT1
s Agilent  17:25:45 Jan 18, 2013

Ref 18 dBm Atten 28 dB

Page 75 of 138

Mkre 924.2 MHz
-55.97 dBm

924.151982 MHz
~55.97 dBm

n e

Start 30 MHz
#Res BHW 188 kHz

Marker

#/BW 388 kHz
¥ Axiz

359.8 MHz

924.2 MHz

Trace
1 1y
2 1

Type
Freg
Freg

= Agilent  17:25:12  Jan 18

Atten 260 dB

|

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-55.99 dBEm
-55.97 dBm

Mkre 4.412 GHz
-57.11 dBm

Marker
2.458149779 GHz
-57.11 dBm

Start 1 GHz
#Res BH 106 kHz

Marker Trace
1 1
2 1y

#UBH 308 kHz
¥ Axiz

2.458 GHz

4,912 GHz

Type
Freq
Freg

Audix Technology (Shanghai) Co., Ltd.

Stop 5 GHz

Sweep 414.4 ms (989 pts)
Amplitudea
8.446 dBm
-57.11 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

5 Agilent  17:26:47  Jan 18

Atten 260 dBE

FCC ID: R66001

Page 76 of 138

Mkrl 6.5845 GHz
-57.87 dBm

Marker
6.844/713656 GHz

-57.7 dBm -~

Start & GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 Freq G.545 GHz
2 1 Freq 7.346 GHz

=5 Agilent  17:27:17  Jan 18

Atten 20 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitudea
-57.87 dBm
-55.21 dBm

Mkre 13.135 GHz
-56.5 dBm

Marker
13.155286343 GHz
-56.8 dBm

Start 18 GHz
#Res BH 108 kHz #/BH 308 kHz

Marker Trace Type ¥ Axiz
1 (1 Freg 12,351 GHz
2 1 N =Ta] 13.155 GH=z

Stop 15 GHz
Sweep 518 ms (9609 prs)

Amplituda
-55.8 dBEm
-5E.8 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

i Agilent  17:27:58

Atten 260 dBE

Page 77 of 138

Mkre 16.558 GHz
-57.1 dBm

Marker
16.558370044 GHz
-57.1 dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Auxiz
19.298 GH=z
16.558 GH=

Atten 28 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-54.6 dBm
-57.1 dBm

Mkrz 21.4492 GHz
-58.85 dBm

Marker
21.492290748 GHz
-58.85 dBm 2

Start 20 GHz

#Res BH 108 kHz
Trace Tvpe
1 Freg
1 Freq

#JEH 386 kHz
# Axiz

24.521 GH=z

21.492 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz

Sweep 518 ms (96B9 pts)

Amplitude
-53.82 dBEm
-G8.85 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

802 11n HT40 Ch 03 (2422 MH ANTl
+ Agilent 17:56:27 A13

Mkre 485.1 MHz
Ref 18 dBm Atten 28 dB -57.13 dBm

Marker
485.088105 MHz
-57.13dBm

Stop 1 GHz
#Res BH 1808 kHz #/BH 308 kHz Sweep 100.5 ms (909 pts)

Marker Trace Type ¥ Axiz Amplitudea
1 1 Frag 992.5 MHz -55.78 dBm
2 (1 Freg 485,1 MHz -57.12 dBEm

i Agilent  17:58:43  Jan 18,
Mkrz 2.621 GHz
Atten 26 dB -54.83 dBm

1

mn: 1 I
Uisplay Line

-24.42 dBm

stk

Start 1 GHz Stop 5 GHz
#Res BW 1868 kHz #BH 300 kHz Sweep 414.4 ms (909 pts)

Marker Trace Type X Axiz Amplitude
1 1 N =Ta| 2.432 GHz -4.147 dBm
2 1 N =Ta| 2.621 GHz -54.83 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd R66001

i Agilent  17:57:88 Jan 18

Atten 260 dB

Page 79 of 138

Mkre 6.845 GHz
-57.49 dBm

Marker
6.844713656 GHz
~57.43-dBm-

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.687 GH=z
2 1 Freq 6.545 GHz

= Agilent  17:57:41 Jan 13

Atten 260 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-BE.33 dEm
-57.49 dBm

Mkre 12.335 GHz
-58.89 dBm

Marker
12.3348081762 GHz
-58.09 dBm

Start 18 GHz
#Res BH 106 kHz #/BH 308 kHz

Marker Trace Type ¥ Axiz
1 1 N =Ta| 14.813 GHz
2 (1 Freg 12,335 GHz

Stop 15 GHz
Sweep 518 ms (989 pts)

Amplitudea
-56.54 dBm
-52.89 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

i Agilent  17:58:16 Jan 18

Atten 260 dB

Page 80 of 138

Mkre 17.674 GHz
-53.1 dBEm

kd |
rlarker

1/.874449339 GHz

Start 15 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Axiz
15.876 GH=z
17.874 GH=z

i Agilent  17:58:58 Jan 18

Atten 260 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-BL.2 dBm
-58.1 dBm

Mkre 23.851 GHz
-56.15 dBm

Marker
23.050660792 GHz
-56.15 dBm

Start 28 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Freq
2 (1 Freg

#UBH 308 kHz
¥ Axiz

24,339 GH=z

23.851 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz
Sweep 518 ms (989 pts)

Amplitudea
-53.55 dBm
-56.15 dEm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

802.11n HT40 Ch 09 (2452 MHz) ANT1
=5 Agilent  18:01:36 Jan 18, 2013

Ref 18 dBm Atten 28 dB

Page 81 of 138

Mkre 483.9 MHz
-57.39 dBm

403.898678 MHz
~57.39 dBm

s b,

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
BE1l.4 MHz
483.9 MHz

=5 Agilent  18:81:82 Jan 18

Atten 260 dB

1

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-55.51 dEm
-57.39 dBm

Mikre 2.934 GHz
-55.65 dBm

Marker
2.933920704 GH=
-55.65 d,Bj!‘

Start 1 GHz

#REes BW 100 kHz
Marker Trace Type
1 1 Freq
2 1 Frag

#VBH 308 kHz
¥ Axiz
2,463 GH=z
2.934 GHz

Audix Technology (Shanghai) Co., Ltd.

Stop 5§ GHz

Sweep 4144 ms (983 pts)

Amplitude
-3.877 dEn
-G5.ES dEm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

= Agilent  18:
Mkr2 6.624 GHz
Atten 26 dB -57.63 dBm

Marker
6.624449339 GH=

~57.63 dBm : s

Start 5 GHz Stop 18 GHz
#Res BW 1868 kHz #BH 300 kHz Sweep 518 ms (909 pts)

Marker Trace Type X Axiz Amplitude
1 1 N =Ta| 7.348 GHz -G5.87 dEm
2 1 N =Ta| B.624 GHz -57.63 dBm

Mkre 11.762 GHz
Atten 28 dB -58.13 dBm

Marker
11.762114537 GHz

-58.13 dBm —

Start 18 GHz Stop 15 GHz
#Res BH 1968 kHz #/BH 30A kHz Sweep 518 ms (909 pts)

Marker Trace Type ¥ Axiz Amplitudea
1 1 Freqg 12.781 GH=z -55.4 dBm
2 1y Freq 11.762 GH=z -58.13 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

= Agilent  13:

Atten 260 dB

Page 83 of 138

Mkre 17.324 GHz
-57.85 dBm

Marker
17.323788546 GHz

Start 15 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Axiz
15.768 GH=z
17.324 GH=z

5 Agilent  18:

Atten 28 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-BE.7E dEm
-57.85 dBm

Mkrz 22.384 GHz
-56.37 dBm

Marker
22.384361233 GHz
-56.57 dBm

Start 20 GHz
#Res BHW 108 kHz

Marker Trace Type
1 1 Freg
2 1 Freq

#BW 308 kHz
¥ Axiz

24,245 GH=z

22.284 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-53.88 dBm
-5E6.57 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

: R66001

802 11b Ch 01 (2412 MHz) ANT

- Agilent  18:33:53 Jan 138

Ref180dBm

Page 84 of 138

Mkr2 7415 MHz
—48.22 dBm_

741 A75770 MHz

-48.91 dBm

Start 30 MHz
#Res BH 108 kHz

| Marker
1 i1 Freg
2 1 Freq

i Agilent  18:33:84  Jan 18

Ref 28 dBm

Trgge TYDE S

#UBH 390 kHz

¥ Axis
£13.9 MHz
741.5 MH=z

Atten 30 dB

1

S 16
Sneep 100.5 ms (909 pts)

Hmplltude
-46.EE dBm
-48.22 dBm

Mkre 2.582 GHz
-42.91 dBm

2.502202643 GHz J -

-42.91 dBm

#Res BW 1806 kHz
Marker Trace Type
1 1 Freq
2 1 Freg

#WEH 388 kHz

¥ Axiz
2.418 GHz
2.502 GHz

Audix Technology (Shanghai) Co., Ltd.

Stop 5 GHz
Sweep 414.4 ms (989 pts)

Amplitudea
4,267 dBm
-42.91 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

5 Agilent 13

Atten 260 dBE

Page 85 of 138

Mkre 9.345 GHz
-58.749 dBm

Marker
9344713656 GHz
-58.79-dBm

Start & GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 Freq 7.445 GHz
2 1 Freq 9,345 GHz

Atten 260 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitudea
-56.22 dBm
-58.79 dBm

Mkre 11.713 GHz
-53.88 dBm

Marker
11.712555066 GHz
-58.88 dBm 2

MM%MH«\W’Q

Start 10 GHz

#REes BW 100 kHz
Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz

12.728 GH=z

11.713 GH=z

Stop 15 GHz
Sweep 518 ms (909 pts)

Amplitude
-G5.78 dEm
-58.88 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

i Agilent  18:35:10 Jan 18

Atten 260 dBE

Page 86 of 138

Mkre 17.522 GHz
-58.56 dBm

Marker
17.522026431 GHz

~58.56 dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Auxiz
15.438 GH=z
17.522 GH=z

i Agilent  18:35:41 Jan 18

Atten 20 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-55.86 dBm
-58.56 dBm

Mkre 21.960 GHz
-56.29 dBm

Marker
21.96A352422 GHz
-56.29-dBm

Start 20 GHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
24,958 GH=z
21.968 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz
Sweep 518 ms (9609 prs)

Amplituda
-53.28 dBEm
-56.29 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

802.11b Ch 11 2 MHz) ANT
i Agilent  18:37:54  Jan 18

Mkre 485.1 MHz
Ref 15 dBm Atten 25 dB -52.7 dBm

Start 30 MHz Stop 1 GHz
#Res BH 108 kHz #/BH 308 kHz Sweep 1005 ms (909 pts)

Marker Trace Type ¥ Axiz Amplitude
1 1y Freq 7HE.2 MHz -5A.97 dBm
2 1 Frag 435.1 MHz -52.7 dBm

Mkrl 2.463 GHz
Atten 25 dE 6.555 dBm

ﬁ

Marker
2462555066 GHz

Start 1 GHz Stop 5 GHz
#Res BW 1868 kHz #BH 300 kHz Sweep 414.4 ms (909 pts)

Marker Trace Type X Axiz Amplitude
1 1 N =Ta| 2,483 GHz E.555 dBm
2 1 N =Ta| 2.568 GHz -46.87 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

= Agilent 18
Mkr2 §.458 GHz
Atten 25 dB 5385 dEm

Marker
8.458149/779 GH=

-53.85-dBm
Ot v PRI FOURPUTSIRY Spens. ¥ NOTS .+ N

Start 5 GHz Stop 18 GHz
#Res BW 1868 kHz #BH 300 kHz Sweep 518 ms (909 pts)

Marker Trace Type X Axiz Amplitude
1 1 N =Ta| 7.395 GHz -51.63 dEm
2 1 N =Ta| 8.453 GHz -53.85 dBEm

Mikrz 13.426 GHz
Atten 25 dBE -51.94 dBm

Marker
13.436123348 GHz
-51.94 dBm

Start 1B GHz Stop 15 GHz

#Res BH 108 kHz #/BH 3008 kHz Sweep 518 ms (909 pts)

Marker Trace Type * Axiz Amplitude
1 1 N =Ta| 12,728 GHz -51.24 dEm
2 1 N =Ta| 13.43F GHz -51.94 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

1

Atten 25 dBE

Page 89 of 138

Mkre 17.979 GHz
-53.9 dBm

Marker
17.979074889 GHz

Start 15 GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 N =Ta| 15.441 GHz
2 1 N =Ta| 17.979 GHz

Atten 25 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-50.53 dBm
-53.9 dBm

Mkre 23.293 GHz
-52.47 dBm

Marker
23.292951541 GHz
-52.47-dBm

Start 20 GHz

#Fes BW 106 kHz
Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
24,846 GHz
23.293 GH=z

Stop 25 GHz
Sweep 518 ms (9609 prs)

Amplituda
-42.51 dBEm
-52.47 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

802.11g Ch 01 (2412 MHz) ANT
=5 Agilent  18:28:41 Jan 13

Ref 18 dBm Atten 28 dB

Page 90 of 138

Mkre 486.2 MHz
-57.53 dBm

486.156387 MHz
-37.53 dBm -

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
739.3 MHz
48E.2 MHz

=5 Agilent  18:28:14  Jan 18

Atten 260 dBE

1

ﬂ

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-55.72 dBEm
-57.53 dBm

Mkre 2.498 GHz
-54.06 dBm

Marker
2497797356 GHz
-54.06-dBm

Start 1 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Auxiz
2.418 GHz
2.498 GHz

Audix Technology (Shanghai) Co., Ltd.

Stop 5 GHz
Sweep 414.4 ms (909 pts)

Amplitudea
-2.54 dBm
-54.86 dBm

Report No.: ACI-F12198F12198




Hisense Broadband Multimedia

Technologies Co., Ltd FCC ID: R66001

5 Agilent 1

Atten 260 dB

Page 91 of 138

Mkre 8.3458 GHz
-57.69 dBm

Marker
8.34801 /621 GH=z
-57/63dBm ———

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.362 GH=z
2 1 Freq 8.348 GHz

Atten 28 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-GE.55 dEm
-57.69 dBm

Mkrz 13.987 GHz
-58.63 dBm

Marker
13.986784148 GHz
-58.63 dBm

Start 1B GHz

#Res BW 100 kHz
Marker Trace Type
1 1 Freg
2 1 Freq

#BW 308 kHz
¥ Axiz

12.885 GH=

13.987 GH=z

Stop 15 GHz
Sweep 518 ms (909 pts)

Amplitude
-56.37 dBm
-58.63 dBm

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198




Hisense Broadband Multimedia
Technologies Co., Ltd

5 Agilent 1

FCC ID: R66001

Atten 260 dBE

Page 92 of 138

Mkre 18.276 GHz
-57.44 dBm

Marker

18.276431718 GHz

-57.44-dBm

Start 15 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

5 Agilent  13:

Ref 18 dBm

#\BH 308 kHz

¥ Auxiz
16.118 GH=z
13.276 GH=z

Atten

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-55.17 dBm
-57.44 dBm

Mkre 23.717 GHz
-56.25 dBm

Marker
23.716960352 GHz
-56.25-dBm

Start 20 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Auxiz

24,967 GH=z

23.717 GH=z

Audix Technology (Shanghai) Co., Ltd.

Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitudea
-54.18 dBm
-56.25 dBm
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i Agilent  18:24:34 Jan 18, 2013

Mkr2  459.4 MHz
Fef 18 dBm Atten 28 dB =-57.17 dBm

489.3p1233 MHz

~57.17 dBm —

Start 30 MHz Stop 1 GHz
#Res BH 108 kHz #/BH 3008 kHz Sweep 1085 ms (909 pts)

Marker Trace Type ¥ Axiz Amplituda
1 (1 Freg 855.8 MHz -52.71 dBEm
2 1 Freg 439.4 MHz -57.17 dBm

Mkrl 2.467 GHz
-0.935 dBm

Display Line
-20.94 dBm

il o

Start 1 GHz Stop 5 GHz
#Res BW 180 kHz #BH 300 kHz Sweep 414.4 ms (909 pts)

Marker Trace Typa ¥ Auxiz Amplitudea
1 1 Freg 2.467 GHz -B.935 dBm
2 1 Freqg 2.564 GHz -54.48 dBm
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Atten 260 dB
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Mkre &.756 GHz
-57.93 dBm

Marker
8.755506607 GH=
5793 dB

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.313 GH=z
2 1 Freq 8.756 GHz

Atten 20 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-BE.9 dBm
-57.93 dBm

Mkre 14.328 GHz
-58.34 dBm

Marker
14.328193832 GHz
158.3{1 QB_m

Start 18 GHz
#Res BH 106 kHz #/BW 388 kHz

Marker Trace Type ¥ Axiz
1 1 N =Ta| 12.682 GHz
2 1y Freq 14.328 GHz

Stop 15 GHz
Sweep 518 ms (9609 pts)

Amplitudea
-56.36 dBm
-58.34 dBm
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Mkre 18.35%9 GHz
-57.3 dBm

Marker
18.359030837 GHz

Start 15 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 16.211 GHz
2 1 Freg 18.359 GHz

Atten 28 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-G5.47 dEm
-57.3 dBm

Mkrz 22.2491 GHz
-57.87 dBm

Marker
22.299748898 GHz
-57.87 dBm

Start 20 GHz

#Res BW 100 kHz
Marker Trace Type
1 1 Freg
2 1 Freq

#BW 308 kHz
¥ Axiz

24,584 GH=z

22.291 GH=

Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-53.82 dBm
-57.87 dBm
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Atten 15 dB
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Mkre 319.5 MHz
-58.34 dBm

319.504405 MH=z

5834 dBn 3 |

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
355.8 MHz
319.5 MH=z

=5 Agilent  18:15:26

Atten 15 dBE

ﬁ

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-56.2 dBm
-58.34 dBm

Mkre 2.587 GHz
-56.47 dBm

Marker
2506607929 GH=
-56.47 dBm|

RSN SR PR lr

Start 1 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Auxiz
2.418 GHz
2.5687 GHz
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Stop 5 GHz
Sweep 414.4 ms (909 pts)

Amplitudea
-4.385 dBm
-56.47 dBm
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Atten 15 dB
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Mkre &.486 GHz
-63.23 dBm

Marker
8.485682819 GH=

-63:23-dBm S

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.269 GH=z
2 1 Freq 8.486 GHz

Atten 15 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-EB.34 dEm
-63.23 dBm

Mkre 11.768 GHz
-64.11 dBm

Marker
11.767621145 GHz
~64.11 dBm

Start 1B GHz

#Fes BW 106 kHz
Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
13.834 GH=z
11.768 GH=z

Stop 15 GHz
Sweep 518 ms (9609 prs)

Amplituda
-61.1% dEm
-64.11 dBm
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Atten 15 dBE
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Mkre 17778 GHz
-63.12 dBm

Marker
17.769823788 GHz

-63.12 dBm 2 -

Start 15 GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 N =Ta| 15.336 GHz
2 1 N =Ta| 17.778 GHz

5 Agilent  18:17:59

Atten 15 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-6A.33 dBm
-63.12 dBm

Mkre 23.158 GHz
-62.449 dBm

Marker
23.149779735 GHz
-62.49-dBm

Start 20 GHz

#REes BW 100 kHz
Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz

24,912 GH=z

23.156 GH=z
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Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-G58.15 dEm
-62.49 dBm
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Ref 18 dBm Atten 28 dB
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Mkre 609.8 MHz
-57.89 dBm

Marker
6@9.0A8810 MHz
-57.89-dBm ¢ : -

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
319.5 MHz
EE9.8 MHz

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-54.92 dBm
-57.89 dBm

Mikre 2.546 GHz
-53.65 dBm

Display Line
—23.30 dBm

Start 1 GHz

#REes BW 100 kHz
Marker Trace Type
1 1 Freq
2 1 Frag

#VBH 308 kHz
¥ Axiz
2.471 GH=z
2.546 GHz

Audix Technology (Shanghai) Co., Ltd.

Stop 5§ GHz

Sweep 4144 ms (983 pts)

Amplitude
-3.1E7 dEm
-53.65 dBm
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Mkre §.899 GHz
-58.9 dBm

Marker
8.898678414 GHz
~58.3 dBm —

Start & GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 Freq 7.291 GHz
2 1 Freq 8.899 GHz

=5 Agilent  18:21:57 Jan 13

Atten 20 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitudea
-56.16 dBm
-58.9 dBm

Mkre 11.856 GHz
-58.19 dBm

Marker
11.855726872 GHz
-58.19 dBm

Start 18 GHz
#Res BH 108 kHz #/BH 308 kHz

Marker Trace Type ¥ Axiz
1 (1 Freg 13,436 GHz
2 1 N =Ta] 11.856 GH=z

Stop 15 GHz
Sweep 518 ms (9609 prs)

Amplituda
-55.64 dEm
-58.19 dBm
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Atten 260 dB
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Mkre 16.459 GHz
-57.26 dBm

Marker
16.459251101 GHz
-57.26-dBm 2

W%MM

Start 15 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 19.98E GHz
2 1 Freg 16.459 GHz

Atten 28 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitude
-G5.23 dEm
-57.26 dBm

Mkrz 21.955 GHz
-57.38 dBm

Marker
21.954845814 GHz
-57.38 dBm

Start 20 GHz

#Res BH 108 kHz
Trace Tvpe
1 Freg
1 Freq

#JEH 386 kHz
# Axiz

24,986 GH=z

21.955 GH=z

Stop 25 GHz

Sweep 518 ms (96B9 pts)
Amplitude
-54.28 dBm
-57.358 dBm
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Atten 18 dBE
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Mkre 319.5 MHz
-59.6 dBm

Start 30 MHz
#Res BHW 108 kHz

Marker Trace Type
1 1 Freg
2 1 Freq

#YEW 308 kHz

¥ Axiz
83EL.8 MH=z
319.5 MH=z
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Atten 160 dB

|

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplitude
-58.1 dBm
-59.6 dBm

Mkrl 2.427 GHz
—7.462 dBm

Display Line
-27.5@ dBm

Start 1 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz
2.427 GHz
2.526 GHz

Audix Technology (Shanghai) Co., Ltd.

Stop 5 GHz
Sweep 414.4 ms (909 pts)

Amplitude
-7.4E62 dBm
-57.79 dBm
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Mkre &.414 GHz
-63.88 dBm

Marker
8.414A96916 GH=z
-68.08 dBm —

-27.5 '

Start 5 GHz
#Res BH 106 kHz #/BH 3008 kHz

Marker Trace Type X Axiz
1 1 Freg 7.236 GH=z
2 1 Freq 8.414 GHz

Atten 18 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitude
-EE.4 dBm
-68.88 dBm

Mkre 12.329 GHz
-65.73 dBm

Marker
12.329295154 GHz
—-65.73 dBm

Start 1B GHz

#Res BH 108 kHz
Trace Tvpe
1 Freg
1 Freq

#JEH 386 kHz
# Axiz

12.896 GH=z

12.329 GH=z

Stop 15 GHz

Sweep 518 ms (96B9 pts)
Amplitude
-6EE.53 dBm
-E5.73 dBm
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Atten 160 dBE
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Mkre 17.225 GHz
-67.56 dBm

Marker
17.224669603 GHz

Start 15 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Auxiz
15.716 GH=z
17.225 GH=z

Atten 18 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-64.91 dBm
-67.56 dBm

Mkre 22.632 GHz
-67.64 dBm

Marker
22.632158580 GHz
-67.64-dBm

Start 20 GHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
24,8495 GH=z
22.632 GH=z
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Stop 25 GHz
Sweep 518 ms (9609 prs)

Amplituda
-62.52 dBEm
-67.64 dBm
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Atten 18 dB
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Mkre 320.6 MHz
-59.84 dBm

320.572687 MHz .

Start 30 MHz
#Res BHW 188 kHz

Marker Trace Type
1 (1 Freg
2 1 Freg

#YEW 208 kHz

¥ Axiz
355.8 MHz
3206 MH=z

Atten 160 dB

Stop 1 GHz
Sweep 1085 ms (989 pts)

Amplituda
-58.52 dBm
-59.84 dBm

Mkre 2,788 GHz
-54.72 dBm

Marker
2. 779735682 GHz

Start 1 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz
2467 GHz
2.786 GHz
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Stop 5 GHz
Sweep 414.4 ms (909 pts)

Amplitude
-E£.198 dEm
-54.72 dBm
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Atten 160 dBE
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Mkre 6.294 GHz
-67.98 dBm

Marker
6.294052863 GH=z
-67.98 dBm— 2

Start & GHz
#Res BH 106 kHz #/BK 3008 kHz

Marker Trace Typa ¥ Auxiz
1 1 Freq 7.665 GHz
2 1 Freq G.294 GHz

4 Agilent  18:87:44  Jan 18

Atten 160 dB

Stop 18 GHz
Sweep 518 ms (909 pts)

Amplitudea
-65.96 dBm
-67.98 dBm

Mkre 11.889 GHz
-68.63 dBm

Marker
11.888766519 GHz
-68.63 dI_3m 2

L WMM L

Start 18 GHz
#Res BH 106 kHz #/BH 308 kHz

Marker Trace Type ¥ Axiz
1 1 N =Ta| 13.873 GHz
2 (1 Freg 11.889 GHz

Stop 15 GHz
Sweep 518 ms (989 pts)

Amplitudea
-B6.44 dBm
-62.62 dBEm
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Atten 160 dBE
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Mkre 17.685 GHz
-68.39 dBm

Marker
17.604625550 GHz

mee P dime

Start 15 GHz
#Res BH 106 kHz

Marker Trace Typa
1 1 Frag
2 1 Freq

#\BH 308 kHz

¥ Auxiz
15.9497 GH=z
17.665 GH=

Atten 160 dB

Stop 28 GHz
Sweep 518 ms (909 pts)

Amplitudea
-65.15 dBm
-68.39 dBm

Mkre 21.894 GHz
-65.94 dBm

Marker
21.894273127 GHz
-65.94-dBm

Start 20 GHz
#Res BH 106 kHz

Marker Trace Type
1 1 Frag
2 1 Freq

#/BH 308 kHz
¥ Axiz

24,912 GH=z

21.894 GH=z
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Stop 25 GHz
Sweep 518 ms (909 pts)

Amplitude
-£3.39 dEm
-E65.94 dBm
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8 BAND EDGES MEASUREMENT

8.1  Test Equipment

The following test equipment was used during the band edges measurement:
Item Type Manufacturer | Model No. | Serial No. Last Cal. Next Cal.
1. Test Receiver R&S ESCI 101303 Sep 11,2012 | Sep 11,2013

8.2  Block Diagram of Test Setup
The same as section.5.2.

8.3  Specification Limits (§15.247(d))
In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20
dB below that in the 100 kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with
the peak conducted power limits.

8.4  Operating Condition of EUT
The test program “MP_TEST” was used to enable the EUT to transmit and
receive data at different channel frequency individually.

8.5  Test Procedure

The transmitter output was connected to the Test Receiver. Set RBW of Test
Receiver to 100kHz and VBW to 300kHz with suitable frequency span
including 100kHz bandwidth from band edge.
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8.6

Test Results
PASSED. All the test results are attached in next pages.

(Test Date: Nov 20,2012 Temperature: 24°C  Humidity: 46 %)

ANTI

Modulation

Location

Channel

Frequency

Delta Marker

Result

802.11b

Below
Band
Edge

01

2412 MHz

36.14 dB

Upper
Band
Edge

11

2462 MHz

46.24 dB

802.11¢g

Below
Band
Edge

01

2412 MHz

31.29dB

Upper
Band
Edge

11

2462 MHz

33.71dB

802.11n
HT20

Below
Band
Edge

01

2412 MHz

28.65dB

Upper
Band
Edge

11

2462 MHz

29.69 dB

802.11n
HT40

Below
Band
Edge

03

2412 MHz

28.19dB

Upper
Band
Edge

09

2462 MHz

23.66 dB

More than 20 dB
below the highest
level of the desired
power
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ANT?2

Modulation

Location

Channel

Frequency

Delta Marker

Result

802.11b

Below
Band
Edge

01

2412 MHz

34.37 dB

Upper
Band
Edge

11

2462 MHz

50.03 dB

802.11g

Below
Band
Edge

01

2412 MHz

31.13dB

Upper
Band
Edge

11

2462 MHz

42.94 dB

802.11n
HT20

Below
Band
Edge

01

2412 MHz

28.07 dB

Upper
Band
Edge

11

2462 MHz

40.92 dB

802.11n
HT40

Below
Band
Edge

03

2412 MHz

34.51dB

Upper
Band
Edge

09

2462 MHz

36.22 dB

More than 20 dB
below the highest
level of the desired
power
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REW 100 kHzx Markaer 2 [T1 ]

VEW 300 xH= -3z.01 4B
Ref 20 4BEm Azt IO 4B SWT 300 ms 2.400000000 SH=
20 Mazkesz|1 [T

-o| 72 48
| 10 2lgae440 SHz

M_Ww\
B ;/ \

| -50

|-—-&0

-ED

Centaes 2.357 SH=x & BMH=z /S Span S0 MH=x

802.11g Ch11 2462MHz (Upper Edge 2483.5 MHz) ANT1
@ REEW 100 kH=x Markes 2 [T1 ]

AE

Raf 20 4dEBEm ATT Z0 4B SWI 300 ma 2.483X00000 &H=
zZD Markaz| 1 T

3 AR
| 10 zla=s320 CHz

m Lo | 1 1 I
rq\NWI*VT*“”‘«hu\

|--10
-ZD o nd
e i |
|--50
|--&0
-ED
Center 2.477 SH=x & BMH=z / Span <=0 MH:z

Audix Technology (Shanghai) Co., Ltd. Report No.: ACI-F12198F12198



Hisense Broadband Multimedia
Technologies Co., Ltd FCC ID: R66001 Page 113 of 138

802.11n HT20 ChO01 2412MHz (Below Edge 2400 MHz) ANT1
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802.11n HT40 Ch03 2422MHz (Below Edge 2400 MHz) ANT1
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802.11g Ch01 2412MHz (Below Edge 2400 MHz) ANT2
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9 POWER SPECTRAL DENSITY MEASUREMENT

9.1 Test Equipment

The following test equipment was used during the power spectral density

measurement:
Item Type Manufacturer| Model No. | Serial No. Last Cal. Next Cal.
1. Test Receiver R&S ESCI 101303 Sep 11,2012 | Sep 11,2013

9.2  Block Diagram of Test Setup

The same as section.5.2.

9.3  Specification Limits (§15.247(e))

The peak power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band.

9.4  Operating Condition of EUT

The test program “MP_TEST” was used to enable the EUT to transmit data at
different channel frequency individually.

9.5 Test Procedure

The transmitter output was connected to the Test Receiver. The Test Receiver
was set as RBW > 3kHz, VBW > 3 x RBW, span = 1.5 times the DTS channel

bandwidth.

The test procedure is defined in KDB558074 v02:2012 (the 9.1 Measurement
Procedure “Option 1 was used).
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9.6

Test Results

PASSED. All the test results are attached in next pages.

(Test Date: Nov 20,2012 Temperature: 24°C  Humidity: 46 %)

ANTI1
Modulation | Channel | Frequency | Power Spectral Density Limit
01 2412 MHz -8.44 dBm 8dBm
802.11b 06 2437 MHz -9.54 dBm 8dBm
11 2462 MHz -5.79 dBm &dBm
01 2412 MHz -10.78 dBm &dBm
802.11g 06 2437 MHz -10.24 dBm 8dBm
11 2462 MHz -9.94 dBm &dBm
01 2412 MHz -12.51 dBm &dBm
802.11n ) 1 437 M 1224 dB 8dBm
HT20 z B m
11 2462 MHz -11.10 dBm 8dBm
03 2422 MHz -14.14 dBm &dBm
802.11n 06 | 2437 MH 13.08 dB 8dB
HT40 z o m m
09 2452 MHz -13.33 dBm &dBm
ANT2
Modulation | Channel | Frequency | Power Spectral Density Limit
01 2412 MHz -13.64 dBm 8dBm
802.11b 06 2437 MHz -13.03 dBm 8dBm
11 2462 MHz -13.97 dBm 8dBm
01 2412 MHz -14.10 dBm 8dBm
802.11g 06 2437 MHz -14.49 dBm &dBm
11 2462 MHz -14.61 dBm &dBm
01 2412 MHz -15.12 dBm 8dBm
802.11n 06 | 2437 MH 15.60 dB 8dBm
HT20 z o m
11 2462 MHz -16.01 dBm &dBm
03 2422 MHz -16.02 dBm &dBm
802.11n
HT40 06 2437 MHz -17.34 dBm 8dBm
09 2452 MHz -18.73 dBm &8dBm
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TOTAL POWER 802.11n ANT1+ANT?2

Modulation | Channel | Frequency | Power Spectral Density Limit
01 2412 MHz -10.61 dBm 8dBm

802.11n 06 | 2437 MH 8dB
11 2462 MHz -9.88 dBm 8dBm
03 2422 MHz -11.97 dBm 8dBm

802.11n 06 | 2437 MH 8dB
09 2452 MHz -12.23 dBm 8dBm
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802.11b Ch1l 2462 MHz ANT1
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802.11g Ch01 2412 MHz ANT1
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802.11g Ch11 2462 MHz ANT1
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802.11n HT20 Ch01 2412 MHz ANT1
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802.11n HT20 Ch11 2462 MHz ANT1
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802.11n HT40 Ch03 2422 MHz ANT1
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802.11n HT40 Ch09 2452 MHz ANT1
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802.11b Ch1l 2462 MHz ANT?2
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802.11g Ch01 2412 MHz ANT2
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802.11g Ch11 2462 MHz ANT2
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802.11n HT20 Ch01 2412 MHz ANT?2
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802.11n HT20 Ch1l 2462 MHz ANT2
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802.11n HT40 Ch03 2422 MHz ANT?2
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802.11n HT40 Ch09 2452 MHz ANT?2
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10 DEVIATION TO TEST SPECIFICATIONS

None.
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